
PARTS LIST
Published in Oct.’01

845FG120

DF-75
PH-2C
PH-2D



NOTE

1.Indicate parts number and machine model when placing an order.

eg. Parts Number Parts Name Machine Model Cycle Quantity

5FG04120 FRONT COVER DF-75 50Hz 1

2.Service calls and freight will be charged separately.

3.Symbols in the "Parts Number" column.

•  Parts with "'" indicates the service parts and the parts without "'" can not be supplied.

•  Parts with "•" are component parts or sub-assemblies of the assembly appearing immediately above them.

eg. Parts Number Parts Name Parts Number Parts Name

3AK27510  WIRE, MIDDLE TRAY •J0150900 CONTACTOR, 175161-1(AMP)

•J0250900 SOCKET, BHF-001T-0.8SS



FIG. Q01 MOUNTING HARDWARE · · · · · · · · · · · · · · · · · 2

FIG. Q10 EXTERNAL COVERS, PANELS, ETC. · · · · · · · 4

FIG. Q11 INTERNAL COMPONENTS 1 · · · · · · · · · · · · · · 6

FIG. Q12 INTERNAL COMPONENTS 2 · · · · · · · · · · · · · · 8

FIG. Q20 STACK MOTOR DRIVER ASSEMBLY · · · · · · · · 10

FIG. Q22 DRIVE ASSEMBLY · · · · · · · · · · · · · · · · · · · · · · · 12

FIG. Q24 BUNDLE SUPPORT COVER ASSEMBLY · · · · · 14

FIG. Q30 DISPOSE ASSEMBLY · · · · · · · · · · · · · · · · · · · · 16

FIG. Q32 PAPER FEEDER ASSEMBLY · · · · · · · · · · · · · · 18

FIG. Q35 FOLD ASSEMBLY (1/3) · · · · · · · · · · · · · · · · · · · 20

FIG. Q35 FOLD ASSEMBLY (2/3) · · · · · · · · · · · · · · · · · · · 22

FIG. Q35 FOLD ASSEMBLY (3/3) · · · · · · · · · · · · · · · · · · · 24

FIG. Q40 STAPLE ASSEMBLY (1/2) · · · · · · · · · · · · · · · · · 26

FIG. Q40 STAPLE ASSEMBLY (2/2) · · · · · · · · · · · · · · · · · 28

FIG. Q90 DC CONTROLLER PCB ASSEMBLY· · · · · · · · · 30

FIG. QB1 LIST OF CONNECTORS (1/2) · · · · · · · · · · · · · · 32

FIG. QB1 LIST OF CONNECTORS (2/2) · · · · · · · · · · · · · · 34

FIG. QB2 LIST OF ELECTRIC PARTS (1/2) · · · · · · · · · · · 36

FIG. QB2 LIST OF ELECTRIC PARTS (2/2) · · · · · · · · · · · 38

FIG. Q13 PUNCHER ASSEMBLY · · · · · · · · · · · · · · · · · · · 40

FIG. Q14 PUNCHER TOTAL ASSEMBLY · · · · · · · · · · · · · 42

FIG. QB1P LIST OF CONNECTORS (PUNCHER) · · · · · · · 44

FIG. QB2P LIST OF ELECTRIC PARTS (PUNCHER) · · · · · 46

• INDEX· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 48

– 1 –

CONTENTS



5FG

– 2 –

FIG. Q01  MOUNTING HARDWARE

502

508

508

508

507

501

508

502
502

26

14

2

25

4

25

13

20

10

15

19

506

5

23

27

21

22

6

11

24

8

502

507

507

507

507

502

502

507

502

502

507

9

7

1

27

26

25

4

25
3

12
506

16

16

17

17

506

506

18

503
505

502



– 3 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

1 5FG02010 BASE,LATCH 1 1 1
2 5FG02020 RETAINER A,RAIL 1 1 1
3 5FG02030 RETAINER B,RAIL 1 1 1
4 5FG02040 BRACKET,CASTER 4 4 4

' 5 5FG04280 FRONT COVER,SUPPORT 1 1 1
' 6 5FG04290 REAR COVER,SUPPORT 1 1 1
' 7 5FG04300 COVER,FOOT 1 1 1
' 8 5FG04310 COVER,SUPPORT PLATE 1 1 1
' 9 5FG04320 FRONT COVER,ADJUSTING PLATE 1 1 1
' 10 5FG04330 REAR COVER,ADJUSTING PLATE 1 1 1
' 11 5FG04340 CAP,SUPPORT PLATE 4 4 4

12 5FG02050 GUIDE A,RAIL 1 1 1
13 5FG02060 GUIDE B,RAIL 1 1 1
14 5C120620 SLIDE CHOU 1 1 1
15 5C120700 PULLEY MOUNT UNIT(KM) 1 1 1
16 5C120750 CASTER RAIL 2 2 2
17 5FG11680 SPACER RAIL 2 2 2
18 5C120930 SPRING,GROUNDING 1 1 1
19 5FG11690 ASSY,STAND 1 1 1
20 5FG11700 STAY,STAND 1 1 1
21 5FG11710 SUTAND BEES 1 1 1
22 5FG11720 SUTAND KABA 1 1 1

' 23 5FG11410 SD-BKT-F 1 1 1
24 5FG11730 SUTANDBURAKETO(BAKU) 1 1 1
25 5FG11740 SUTAND 1 1 1
26 5FG11750 SUTAND, 1 1 1
27 5FG11760 FUT 1 1 1

501 5FG13710 SCREW MACH,TRUSS HEAD.M4X10 2 2 2
502 5C119790 BIND(N)M4X6 13 13 13
503 59916200 WASHER,TOOTHED LOCK 1 1 1
505 5C120660 SCREW,BIND M4X4 1 1 1
506 5C120030 M4TP 8 8 8
507 5FG11860 SCREW M4X7 14 14 14
508 5FG12340 SCREW M4X8 8 8 8

FIG. Q01  MOUNTING HARDWARE



5FG

– 4 –

FIG. Q10  EXTERNAL COVERS, PANELS, ETC

(CN1)

(CN2)

(CN20)
(JS1)

SEE FIGURE Q24

TO FIGURE Q11
Z

TO FIGURE Q11
Y

TO FIGURE Q11
U

To Puncher Unit
FIGURE Q13

T

TO FIGURE Q12
X

TO FIGURE Q11
W

TO FIGURE Q11
V

15

15

17

16

23

19

18
20

50

22

40

1

11

12

41

13

14

5

3

2

10

9

7

28

8

4

24

24

6

24

26

27

21
502

502

28

28

502

502

29

501

28

44

45
49

28
505

504

501

37
38

6
34

35

36

30

31

32

33

43

43

25

25
503

47
51

48

39

46



– 5 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

FIG. Q10  EXTERNAL COVERS, PANELS, ETC

' 1 5FG04010 HANDLE A,JAM RELEASE 1 1 1
' 2 5FG04020 REAR COVER 1 1 1
' 3 5FG04030 COVER,JAM FRAME 1 1 1
' 4 5FG04040 COVER,JAM RELEASE 1 1 1

5 5FG13700 CABLE,INTERFACE 1 1 1
6 5FG11770 CLIP 2 2 2

' 7 5FG04050 COVER,PUNCH LID 1 1 1
' 8 5FG10520 SPRING,TENSION 1 1 1
' 9 5FG04060 UPPER GUIDE,PUNCH DUMMY 1 1 1
' 10 5FG04070 GUIDE,PUNCH DUMMY 1 1 1
' 11 5FG04080 COVER,SIDE 1 1 1
' 12 5FG11360 LEVER,TRAY UP/DOWN EMPTY 1 1 1

13 5FG11780 FIAG,PAPER SENSING REAR 1 1 1
14 5FG11790 SPRING,TENSION 1 1 1
15 5FG11800 LATCH,UPPER PANEL 2 2 2

' 16 5FG04090 UPPER COVER,SUB 1 1 1
' 17 5FG04100 UPPER COVER 1 1 1

18 5FG11810 SPRING,TORSION 1 1 1
19 5FG11820 SPRING,TORSION 1 1 1
20 5FG11830 HOLDER,ROLLER 1 1 1

' 21 5FG11430 ROLLER,PAPER FEED 1 1 1
' 22 5FG04110 COVER,RETAINING 1 1 1
' 23 5FG04120 FRONT COVER 1 1 1

24 5FG11840 BAND PANEL 3 3 3
25 5FG11850 SUPPORT,PANEL BAND,2 2 2 2

' 26 5FG04130 TRAY A,STACK 1 1 1
' 27 5FG04140 TRAY B,STACK 1 1 1

28 5FG11860 SCREW M4X7 3 3 3
29 5FG11870 PLATE GROUNDING 1 1 1

' 30 5FG04150 COVER A,BRIDGE 1 1 1
' 31 5FG04160 COVER B,BRIDGE 1 1 1

32 5FG11880 FLAG BASE TRAY 1 1 1
' 33 5FG04170 TRAY,MAIN 1 1 1
' 34 5FG04180 ARM,STOPPER 1 1 1

35 5FG11890 SPRING,TENSION 1 1 1
36 5FG11900 SPRING,TENSION 1 1 1
37 5FG11910 CLIP,SHAFT 1 1 1
38 5FG11920 CLIP,SHAFT 1 1 1
39 5FG11930 GUIDO,DUMMY PUNCHER PAPER 1 1 1
40 5FG11940 LABEL STAPLE REMOVING 1 1 1

' 41 5FG10170 GEAR,48T/PULLEY,15T 1 1 1
43 5FG11960 SUPPORT,PANEL BAND,1 2 2 2
44 5FG11970 TRAY 1 1 1
45 5FG11980 TRAY 1 1 1
46 5FG11990 SHEET 1 1 1
47 5FG13720 SPACER 2 2 2
48 5FG13730 SCREW,STEPPED 2 2 2
49 5FG13740 TRAY, 1 1 1
50 5FG04350 TRAY,RIB 1 1 1
51 5FG13750 TENSION 2 2 2

501 5C119790 BIND(N)M4X6 8 8 8
502 5AH10870 SCREW,TAPPING,PAN HEAD,M4X10 8 8 8
503 5AH14100 SCREW,TAPPING,TRUSS HEAD,M3X6 1 1 1
504 5FG13760 SCREW M4X6 1 1 1
505 5C118090 TAPPING M4X6 2 2 2



5FG

– 6 –

FIG. Q11  INTERNAL COMPONENTS 1

(M1)

(CN71)

(CN6)

(CN74)

(CN50)

(CN10)

(CN15)

(CN49)
(CN48)

(CN47)

(CN56) (CN57)

(CN56)

A

V
TO FIGURE Q10

SEE FIGURE Q20

A

Z
TO FIGURE

Q10

Y

TO FIGURE
Q10

U
TO FIGURE Q10

(PI24)

(CN19)

(CN58)

TO FIGURE Q10

W

31

29

2951
50

49 23

6
4

4

26

4

4

4

4

4

43

19

501
40

30

14

24
21

42

4

4

4

4

26

41

9

28
15

22
21

20

18

10

20
38

37

503

20

21
22

4

3

502

4

33

32

5234

32

44

34

11

28
11

29
47

7
4

23

29

17
28

28

12 27
8

28

37
38

20

39
1

46

28
13

36
35

8

10

503

16

25

4 5

45

48

2

33



– 7 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

FIG. Q11  INTERNAL COMPONENTS 1

' 1 5FG10060 GEAR,24T/PULLEY,24T 1 1 1
2 5FG12230 LEVER STACK 1 1 1

' 3 5FG10010 GEAR,16T/PULLEY,18T 1 1 1
4 5FG11860 SCREW M4X7 14 14 14
5 57306720 SCREW STEPPED M3 1 1 1
6 5FG12240 HOLDER BELT REAR 1 1 1
7 5FG12250 HOLDER BELT FRONT 1 1 1
8 5FG10490 ROLLER,TENSIONER 2 2 2
9 5FG12260 SPRING TENSION 1 1 1

' 10 5FG10660 SPRING,TENSION 2 2 2
' 11 5FG10680 SPRING,TENSION 2 2 2
' 12 5FG10700 SPRING,TENSION 1 1 1
' 13 5FG10760 PULLEY,18T/24T 1 1 1

14 5FG12270 LATCH 1 1 1 1
15 5FG12280 LATCH (2) 1 1 1
16 5FG12290 CABLE STACK SENSOR 1 1 1
17 5FG12300 BUSHING 1 1 1

' 18 5FG10770 PULLEY,18T 1 1 1
' 19 5FG10780 BUSHING 1 1 1

20 5FG12310 FLANGE 4 4 4
' 21 5FG11920 CLIP,SHAFT 5 5 5
' 22 5FG10840 BUSHING 2 2 2

23 5FG12330 SPRING LEAF 2 2 2
' 24 5FG10180 PULLEY,40T 1 1 1
' 25 5C111230 PHOTO INTERRUPTER B 1 1 1

26 5FG12340 SCREW M4X8 2 2 2
27 5FG12350 PLATE PAPER FEED TENSIONER 1 1 1 1

' 28 5FG11770 CLIP 4 4 4
29 5FG12360 CAP MOTOR 4 4 4
30 5FG12370 ROLLER RAIL 1 1 1
31 5FG12380 GUIDO STOPPER 1 1 1
32 5FG12390 LINK,1 2 2 2
33 5FG12400 LINK,2 2 2 2

' 34 5FG10820 SPRING,TENSION 2 2 2
' 35 5FG11280 MOTOR,STEPPING 1 1 1

36 5FG12410 SCREW,W/WASHER,M3X6 3 3 3
' 37 5FG10390 PULLEY,18T 2 2 2
' 38 5FG11140 BELT,TIMING 2 2 2
' 39 5FG11120 BELT,TIMING 1 1 1
' 40 5FG11110 BELT,TIMING 1 1 1

41 5FG12420 CABLE,SENSOR (1) 1 1 1
42 5FG12430 CABLE,FEED PADDLE MOTOR 1 1 1
43 5FG12440 CABLE,DC MOTOR 1 1 1
44 5FG12450 ARM,STOPPER 1 1 1
45 5FG11890 SPRING,TENSION 1 1 1

' 46 5C117320 TIMING BELT50 1 1 1
47 5FG12480 TRAY FRONT KUMI 1 1 1
48 5FG12490 TRAY REAR KUMI 1 1 1
49 5FG13640 SUPPORT,KARRU 2 2 2
50 5FG13650 SHEET 2 2 2
51 5FG13770 PAD 1 1 1
52 5FG13780 STOPPER,PAD 2 2 2

501 5FG12460 PIN,DOWEL 1 1 1
502 5AH10870 SCREW,TAPPING,PAN HEAD,M4X10 3 3 3
502 5C117780 B TIGHT 3 3 3
503 5FG12470 PIN,DOWEL 2 2 2



5FG

– 8 –

FIG. Q12  INTERNAL COMPONENTS 2

(CN18)

(CN73)

(CN5)

(CN33)
(CN28)

(CN37)

(CN16)

(CN36)

(CN4)

(CN68)
(MS1)

(PI23)
(CN24)

(PI22)
(CN25)

(CN24)

(CN25)

(PI4)
(CN23)

(CN23)

(CN44)
(PI1)

(CN43)

(CN44)

(CN62)

(CN64)

(CN3)

(CN53)

(CN52)

(CN51)

(CN9)

(CN69)

(CN66)

(CN75) (CN69)

(CN8)(CN68)

(CN42)

X

A

AC

B

B

B

C

SEE FIGURE Q90

SEE FIGURE Q22

TO FIGURE Q10

(PI13)
(CN47)

13

7

12

43

42

17 44

41

45

11

10

7

77

38

3

3

3

3

1
3

37

518
14

15

3

34

3

36

28

29
3

3

27

24

26

25

8

7

3

9
9

3

5

3

4

3 3

3

19

20 501

21

17

22

30

33

35

40

2

31
32

6

5

23

6

502



– 9 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

FIG. Q12  INTERNAL COMPONENTS 2

' 1 5FG11370 COVER,STOPPER 1 1 1
2 5FG12340 SCREW M4X8 2 2 2
3 5FG11860 SCREW M4X7 15 15 15
4 5FG12000 PLATE,STAPLER FRAME STOPPER 1 1 1

' 5 5FG11770 CLIP 5 5 5
' 6 5FG11050 BUSHING 2 2 2
' 7 5C111230 PHOTO INTERRUPTER B 5 5 5

8 5FG12010 COVER BLANKING 1 1 1
9 5FG12020 ROLLER FRAME TRAY 2 2 2

10 5FG12030 GUIDE PAPER LOWER 1 1 1
' 11 5FG11190 FLAG,SENSOR 1 1 1
' 12 5FG10690 SPRING,TENSION 1 1 1

13 5FG12040 CABLE SENSOR 1 1 1
14 5FG10490 ROLLER,TENSIONER 1 1 1
15 5FG12050 PLATE PAPER FEED TENSIONER,2 1 1 1
17 5FG11240 MICROSWITCH 2 2 2

' 18 5FG11090 BELT,TIMING 1 1 1
' 19 5FG11200 FLAG,TOP SENSOR 1 1 1
' 20 5FG11210 LEVER,SWITCH 1 1 1

21 5FG12060 HOLDER LEVER SUPPORT 1 1 1
22 5FG12070 HOLDER,SENSOR/MICROSWITCH 1 1 1
23 5FG12080 GEAR,24T 1 1 1
24 5FG12090 GUIDE,PAPER WEIGHT,1 1 1 1
25 5FG12100 PLATE,WEIGHT,1 1 1 1
26 5FG12110 PLATE,WEIGHT,2 1 1 1
27 5FG12120 GUIDE,PAPER WEIGHT,2 1 1 1
28 5FG12130 PANEL,FRAME COVER 1 1 1
29 5FG12140 SPRING,LEAF,GROUNDING 1 1 1
30 5FG12150 CABLE,FRONT DOOR SENSOR 1 1 1
31 5FG12160 CABLE,LEVER TRAY SENSOR 1 1 1
32 5FG12170 CABLE SENSOR (2) 1 1 1
33 5FG12180 CABLE,SENSOR,3 1 1 1
34 5FG12190 SPRING TENSION 1 1 1
35 5FG12200 CABLE,JOG MOTOR 1 1 1
36 5FG12210 CABLE,SWITCH 1 1 1
37 5FG12220 CABLE,BIND CLUTCH 1 1 1

' 38 5FG11480 ROLLER,PAPER FEED 1 1 1
40 5FG13790 SENSOR 1 1 1
41 5FG13800 HOLDER,JOINT,SW 1 1 1
42 5FG13810 LEAF,GROUNDING 1 1 1

43 5FG13820 TENSION 1 1 1
44 5FG13830 LEVER, 1 1 1
45 5FG13840 GUIDE,PIN 1 1 1

501 5AH10870 SCREW,TAPPING,PAN HEAD,M4X10 1 1 1
502 5AH10890 PIN,DOWEL 1 1 1



5FG

– 10 –

FIG. Q20  STACK MOTOR DRIVER ASSEMBLY

(PI16)
(CN49)

(PI17)
(CN48)

(CN70)
(CN70)

(CN74)

(M6)

9
4

502

12

9
10

11

1

2

9

11

7

8

5

6

501

13

3

9

7

10
9



– 11 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

FIG. Q20  STACK MOTOR DRIVER ASSEMBLY

5FG13520 STACK MOTOR DRIVER ASSEMBLY 1 1 1
' 1 •5FG10020 GEAR,16T/40T 1 1 1
' 2 •5FG10030 GEAR,16T/45T 1 1 1
' 3 •5FG10040 GEAR,16T/45T 1 1 1
' 4 •5FG10050 PULLEY,56T 1 1 1

5 •5FG12500 CABLE,SHIFT MOTOR 1 1 1
' 6 •5FG11310 MOTOR,DC24V 1 1 1

7 •5FG11860 SCREW M4X7 3 3 3
8 •5FG12410 SCREW,W/WASHER,M3X6 2 2 2

' 9 •5FG11770 CLIP 5 5 5
' 10 •5FG11050 BUSHING 2 2 2
' 11 •5C111230 PHOTO INTERRUPTER B 2 2 2
' 12 •5FG12510 BELT,TIMING 1 1 1

13 •5FG12520 FIAG,CLOCK SENSOR 1 1 1
' 501 •5AH10890 PIN,DOWEL 2 2 2
' 502 •5FG12460 PIN,DOWEL 1 1 1



5FG

– 12 –

FIG. Q22  DRIVE ASSEMBLY

(CN7)

(CN11)

(CN72)

(PI14)
(CN52)

(CN71)

(M7)

A

A

23

13

21

21

13

22
23

10

8

16
503

19

1820

17
13

502

1

2

213

11
10

9
12

6

4
10 3

5

12

13

9

10
15

7
501

14



– 13 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

5FG13530 DRIVE ASSEMBLY 1 1 1
' 1 •5FG10250 GEAR,58T 1 1 1
' 2 •5FG10260 GEAR,23T 2 2 2
' 3 •5FG10270 GEAR,17T/65T 1 1 1
' 4 •5FG10280 GEAR,15T/54T 1 1 1
' 5 •5FG10290 GEAR,17T/29T 1 1 1
' 6 •5FG10300 GEAR,20T 1 1 1
' 7 •5FG10310 PULLEY,45T 1 1 1
' 8 •5FG10360 GEAR,82T 1 1 1
' 9 •5FG12530 CLIP,SHAFT 1 1 1
' 10 •5FG11920 CLIP,SHAFT 1 1 1
' 11 •5FG10840 BUSHING 1 1 1
' 12 •5FG10850 BUSHING 1 1 1

13 •5FG11860 SCREW M4X7 1 1 1
' 14 •5FG11040 BEARING,BALL 1 1 1
' 15 •5FG11130 BELT,TIMING 1 1 1
' 16 •5FG10240 GEAR,29T 1 1 1

17 •5FG12540 SCREW,M4X6 1 1 1
' 18 •5FG10320 FLAG,CLOCK SENSOR 1 1 1
' 19 •5FG11320 MOTOR,DC24V 1 1 1
' 20 •5FG11350 PHOTO-INTERRUPTER 1 1 1
' 21 •5FG10640 SPRING,COMPRESSION 1 1 1

22 •5FG12550 CABLE,STEPLER 1 1 1
23 •5FG12560 SCREW,STEPPED,M4 1 1 1

' 501 •5FG12460 PIN,DOWEL 1 1 1
' 502 •5FG12570 PIN,DOWEL 1 1 1
' 503 •5AH10890 PIN,DOWEL 1 1 1

FIG. Q22  DRIVE ASSEMBLY



5FG

– 14 –

FIG. Q24  BUNDLE SUPPORT COVER ASSEMBLY

(PI9)
(CN35)

(CN34)

2

5
6

18

13

1019

14

4

17

9
12

11
7

8 16

1

3

2

15



– 15 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

5FG13540 BUNDLE SUPPORT COVER ASSEMBLY 1 1 1
1 •5FG12040 CABLE SENSOR 1 1 1
2 •5FG11860 SCREW M4X7 2 2 2

' 3 •5FG10670 SPRING,TENSION 1 1 1
' 4 •5FG10710 SPRING,COMPRESSION 1 1 1
' 5 •5FG10490 ROLLER,TENSIONER 1 1 1

6 •5FG11770 CLIP 1 1 1
7 •5FG12580 SHAFT,SUPPORT 1 1 1

' 8 •5FG10190 GEAR,20T/28T 1 1 1
9 •5FG12590 FIAG,PAPER SENSOR 1 1 1

' 10 •5FG10330 GEAR,5T 1 1 1
' 11 •5FG12600 BUSHING 1 1 1
' 12 •5FG10720 SPRING,TORSION 1 1 1
' 13 •5FG10730 SPRING,TORSION 1 1 1
' 14 •5FG10740 SPRING,TORSION 1 1 1

15 •5FG12010 COVER BLANKING 1 1 1
' 16 •5FG11230 FLAG,BUNDLE ROLLER 1 1 1

17 •5FG12620 SUPPORT,PAPER 1 1 1
18 •5FG12630 HOLDER,PAPER SUPPORT 1 1 1
19 •5FG13850 TENSION,HOLDERGEAR 1 1 1

FIG. Q24  BUNDLE SUPPORT COVER ASSEMBLY



5FG

– 16 –

FIG. Q30  DISPOSE ASSEMBLY

(CN31)
(PI7)

(CN32)
(PI8) (CN30)

(PI6)

(CN65)
(M5)

(CN63)
(M4)

(CN75)
(MS4)

(CN13)

(CN59)

(CN59)

(M3)

(CN29)

(CN30)

(CN31)

(CN32)

(CN54)

(CN55)

(CN51)
(PI2)

(CN50)
(PI15)

(CN57)
(M2)

(CN66)
(MS3)

A

A

B

B

SEE FIGURE Q32

NOTE 1: This assembly includes the assembly shown in Figure Q32.

NOTE 2: This assembly does not include the parts shown with key No. 8, 9 and 26.

51

29
28

27
503

303

25

30
503

27
13

29
3

3

23

53

245

7

3238 495037

39

39
36

501

11

12

55
56

44

14

12

11

501

3

14

3

14

12

34

3

3
3

3

42

43
44

4

3

14

34

12

3
14

1

4

33

31

19

502
18

6

22
19

20

10

21

15
5026

19
22

17

18
502

29
20

31

52

54

41
40

35

26

2

46

51

47

45
48

3
3

16

89



– 17 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

5FG13550 DISPOSE ASSEMBLY 1 1 1
' 1 •5FG10580 SPRING TENSION 1 1 1

2 •5FG12040 CABLE SENSOR 1 1 1
3 •5FG11860 SCREW M4X7 18 18 18

' 4 •5FG11070 BELT,TIMING 2 2 2
' 5 •5FG11160 LEVER,BELT SENSOR 1 1 1
' 6 •5FG10530 BELT,TIMING 2 2 2
' 7 •5FG10600 SPRING,TORSION 1 1 1

8 •5FG12640 COVER,DISPOSE 1 1 1
9 •5FG12650 DEFLECTOR,WEIGHT 1 1 1

10 •5FG12660 CABLE,TRAY 1 1 1
' 11 •5FG11300 MOTOR,STEPPING 2 2 2

12 •5FG12410 SCREW,W/WASHER,M3X6 6 6 6
13 •5FG12670 GUIDE,TRAY,FRONT 1 1 1

' 14 •5C111230 PHOTO INTERRUPTER B 5 5 5
' 15 •5FG10090 GEAR,30T 1 1 1
' 16 •5FG11380 COVER,DISPOSE,SUB 1 1 1
' 17 •5FG10480 PULLEY,22T 1 1 1
' 18 •5FG11470 ROLLER,BUNDLE,LOWER 2 2 2
' 19 •5FG11920 CLIP,SHAFT 5 5 5
' 20 •5FG10840 BUSHING 2 2 2
' 21 •5FG10880 SPRING,COMPRESSION 1 1 1

22 •5FG12680 FLANGE 2 2 2
23 •5FG12690 SUPPORT,SENSOR FLAG 1 1 1

' 24 •5FG11170 FLAG,SENSOR 1 1 1
' 25 •5FG10620 SPRING,TENSION 1 1 1

26 •5FG12700 CABLE,EJECT MOTOR 1 1 1
' 27 •5FG10110 PULLEY,22T 2 2 2

28 •5FG12710 GUIDE,TRAY,REAR 1 1 1
29 •5FG11770 CLIP 2 2 2

' 30 •5FG11050 BUSHING 2 2 2
31 •5FG12720 SPRING,LEAT 2 2 2
32 •5FG13560 GUIDE,PAPER FEED,FRONT 1 1 1

' 33 •5FG11230 FLAG,BUNDLE ROLLER 1 1 1
' 34 •5FG11290 MOTOR,STEPPING 2 2 2

35 •5FG12730 GUIDE,PAPER FEED,REAR 1 1 1
36 •5FG12740 RACK,ADJUSTMENT,FRONT 1 1 1

' 37 •5FG04230 FRONT COVER A,SIDE REGISTRATION 1 1 1
' 38 •5FG04240 FRONT COVER B,SIDE REGISTRATION 1 1 1
' 39 •5FG10590 SPRING,COMPRESSION 3 3 3

40 •5FG12750 RACK,ADJUSTMENT,REAR 1 1 1
' 41 •5FG04250 REAR COVER,SIDE REGISTRATION 1 1 1

42 •5FG12760 HOLDER,MICROSWITCH 1 1 1
43 •5FG12770 COVER,MICROSWITCH 1 1 1

' 44 •5FG11240 MICROSWITCH 2 2 2
45 •5FG13860 DEFLECTOR,WEIGHT,R 1 1 1
46 •5FG13870 DEFLECTOR,WEIGHT,F 1 1 1
47 •5FG13880 SHEET,DW,F 1 1 1
48 •5FG13690 SHEET,DW,R 1 1 1
49 •5FG13890 SHEET DISPOSE,TRAY 1 1 1
50 •5FG13900 SHEET SEIGO 1 1 1
51 •5FG13910 SHEET,DW,M 2 2 2
52 •5FG13920 WEIGHT,PAPER,SENSOR 1 1 1
53 •5FG13660 COVER,PAPER,GUIDE 1 1 1
54 •5FG13930 WEIGHT,LIB 1 1 1
55 •5FG13940 HOLDER,MICROSWITCH,F 1 1 1
56 •5FG13950 HOLDER,MICROSWITCH,R 1 1 1

501 •5AH10870 SCREW,TAPPING,PAN HEAD,M4X10 2 2 2
502 •5AH10890 PIN,DOWEL 3 3 3
503 •59904480 PIN,DOWEL 2 2 2

FIG. Q30  DISPOSE ASSEMBLY



5FG

– 18 –

FIG. Q32  PAPER FEEDER ASSEMBLY

(CN36)
(PI5)

(CN55)
(PI3)

A

A

NOTE : This assembly is included in the assembly shown in Figure Q30.

36

34

55

36

501

38

37

38
8

28
8

27
9

21
501

22
42

9

9

10
501

501

17
9

41
501

27

2831

32

827
21

9

8

9
16

13
11

20
23

15
27

14
4

5

9
13

12

1

2

44

35

43

58

502

27

18

59

9

20

5

4

9
17

24
501

27

7

53
54

54
57

57

56

6

9
501

44

49

52

48

46
45

47

3
19

51
45

50

501

48

26

33

30
25

29



– 19 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

5FG13570 PAPER FEEDER ASSEMBLY 1 1 1
1 •5FG12780 FLANGE 1 1 1

' 2 •5FG10140 PULLEY,20T 1 1 1
3 •5FG12790 GUIDE,PAPER AUXILIARY 1 1 1

' 4 •5FG10520 SPRING,TENSION 2 2 2
' 5 •5FG10610 SPRING,TENSION 2 2 2
' 6 •5FG10790 CLAW,FRONT 1 1 1
' 7 •5FG10800 CLAW,REAR 1 1 1

8 •5FG11860 SCREW M4X7 4 4 4
' 9 •5FG11770 CLIP 12 12 12
' 10 •5FG10070 PULLEY,40T 1 1 1
' 11 •5FG10080 PULLEY,18T/29T 1 1 1
' 12 •5FG10100 GEAR,20T/PULLEY,32T 1 1 1

13 •5FG12800 FLANGE 2 2 2
' 14 •5FG10120 GEAR,20T 1 1 1
' 15 •5FG10130 GEAR,30T/PULLEY,20T 1 1 1
' 16 •5FG11180 FLAG,SENSOR 1 1 1
' 17 •5FG10340 CAM 2 2 2

18 •5FG12810 ARM,LINK(1) 1 1 1
19 •5FG12820 SUPPORT,PADDLE SHAFT 1 1 1
20 •5FG12830 ARM,LINK(2) 2 2 2
21 •5FG12840 ARM LINK (3) 2 2 2

' 22 •5FG10380 PULLEY,24T 1 1 1
23 •5FG12850 ARM,LINK(4) 1 1 1

' 24 •5FG11010 SPRING,COMPRESSION 1 1 1
25 •5FG12860 FLANGE 1 1 1
26 •5FG12870 GUIDE,SAFTY,REAR 1 1 1 1

' 27 •5FG11050 BUSHING 6 6 6
' 28 •5FG11230 FLAG,BUNDLE ROLLER 2 2 2
' 29 •5FG11060 BELT,TIMING 1 1 1
' 30 •5FG11100 BELT,TIMING 1 1 1

31 •5FG12880 GUIDE,PAPER OUTLET,UPPER 1 1 1
' 32 •5FG10750 ELIMINATOR,STATIC CHARGE 1 1 1

33 •5FG12890 GUIDE,SAFTY,REAR 2 1 1 1
' 34 •5FG11520 ROLLER,PAPER OUTLET 2 2 2

35 •5FG12900 ROLLER,PAPER OUTLET 1 1 1
' 36 •5FG11620 ROLLER,FEED 2 2 2
' 37 •5FG11540 ROLLER,PAPER OUTLET,1 2 2 2
' 38 •5FG11550 ROLLER,PAPER OUTLET,2 2 2 2
' 41 •5FG11220 CAM,SENSOR FLAG 1 1 1

42 •5FG12920 FLANGE 1 1 1
43 •5FG13590 GUIDE,PAPER,LOWER 1 1 1

' 44 •5FG10160 GEAR,14T 2 2 2
' 45 •5FG10150 GEAR,14T 2 2 2

46 •5FG12930 HOLDER,ROLLER,FRONT 1 1 1 1
47 •5FG12940 HOLDER,ROLLER,FRONT 2 1 1 1

' 48 •5FG11460 ROLLER,BUNDLE,UPPER 2 2 2
49 •5FG13600 GUIDE,SAFTY,FRONT 2 1 1 1
50 •5FG14840 HOLDER,ROLLER,REAR 1 1 1 1
51 •5FG14850 HOLDER,ROLLER,REAR 2 1 1 1
52 •5FG12950 GUIDE,SAFTY,FRONT 1 1 1 1
53 •5FG13670 HOLDER,PADDLE,1 1 1 1
54 •5FG13580 PADDLE,1 4 4 4
55 •5FG13960 JUMP,GUIDE 4 4 4
56 •5FG13970 PADDLE(2) 3 3 3
57 •5FG13980 HOLDER PADDLE(2) 6 6 6
58 •5FG13990 GUIDO RIBU 4 4 4
59 •5FG14000 ARM,LINK 1 1 1

' 501 •5AH10890 PIN,DOWEL 21 21 21
502 •5AH10870 SCREW,TAPPING,PAN HEAD,M4X10 2 2 2

FIG. Q32  PAPER FEEDER ASSEMBLY



5FG

– 20 –

FIG. Q35  FOLD ASSEMBLY (1/3)

(CN41)
(PI12)

(CN40)
(PI11)

(CN73)
(CL1)

72

46

46

72

44
54

54

30

25
32

46

25
32

46

38

3644

44
48

48

33

42

21
48

502
11

46
20

22
44

44
50

33
18

505
36

46
48 505

6
33

44

40
44

33
17

505



– 21 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

5FG13610 FOLD ASSEMBLY 1 1 1
1 •5FG12980 GUIDE,SWING,FRONT 1 1 1
2 •5FG12990 GUIDE,SWING REAR 1 1 1

' 3 •5FG10200 GEAR,8T 1 1 1
' 4 •5FG10210 CAM,FRONT 1 1 1
' 5 •5FG10220 CAM,REAR 1 1 1
' 6 •5FG10230 CAM,SADDLE,FRONT 1 1 1
' 7 •5FG10350 PULLEY,36T 1 1 1

8 •5FG13620 FLANGE 1 1 1
' 9 •5FG10370 GEAR,16T 2 2 2

10 •5FG13000 PIN,SADDLE,SLIDER 2 2 2
' 11 •5FG10400 PULLEY,27T 1 1 1
' 12 •5FG10410 GEAR,16T/41T 1 1 1
' 13 •5FG10420 GEAR,15T/38T 1 1 1
' 14 •5FG10430 GEAR,24T 1 1 1

15 •5FG13010 HOLDER,ROLLER 2 2 2
' 16 •5FG10440 GEAR,24T 1 1 1
' 17 •5FG10450 CAM,SADDLE REAR 1 1 1
' 18 •5FG10460 GEAR,24T 1 1 1
' 19 •5FG10470 GEAR,16T 1 1 1
' 20 •5FG10500 GEAR,16T/42T 1 1 1
' 21 •5FG10510 GEAR,21T 1 1 1
' 22 •5FG11500 ROLLER,FOLD 1 1 1
' 23 •5FG10540 SPRING COMPRESSION 1 1 1
' 24 •5FG10550 SPRING TENSION 2 2 2
' 25 •5FG10560 SPRING TENSION 2 2 2
' 26 •5FG10570 SPRING TENSION 2 2 2
' 27 •5FG10630 SPRING,TENSION 2 2 2
' 28 •5FG11510 ROLLER 1 1 1

29 •5FG13020 PULLEY,27T 1 1 1
30 •5FG13030 HOOK,SPRING 4 4 4
31 •5FG13040 WASHER 2 2 2
32 •5FG13050 BUSHING 2 2 2

' 33 •5FG12530 CLIP,SHAFT 8 8 8
' 34 •5FG11920 CLIP,SHAFT 9 9 9

35 •5FG13060 SCREW 1 1 1
36 •5FG10850 BUSHING 8 8 8
37 •5FG13070 ROLLER,LINK 2 2 2

' 38 •5FG11020 GEAR,18T 1 1 1
' 39 •5FG11030 GEAR,17T 1 1 1

40 •5FG13080 GUIDE,PAPER DELIVERY,LOWER 1 1 1
41 •5FG13090 CABLE,CONNECTING 1 1 1

' 42 •5FG11340 CLUTCH,ELECTROMAGNETIC 1 1 1
43 •5FG13100 SCREW,STEPPED,M3 2 2 2
44 •5FG11860 SCREW M4X7 30 30 30

' 45 •5FG11250 LED PCB UNIT 1 1 1
' 46 •5FG13110 CLIP 12 12 12
' 47 •5FG11040 BEARING,BALL 4 4 4
' 48 •5FG11050 BUSHING 5 5 5

49 •5FG13120 BELT,TIMING 1 1 1
50 •5FG13130 SPRING,LEAF 1 1 1

' 51 •5FG13140 CLIP,SHAFT 4 4 4
' 52 •5FG11560 ROLLER,FOLD 2 2 2
' 53 •5FG11570 ROLLER,FOLD,SUB 4 4 4
' 54 •5C111230 PHOTO INTERRUPTER B 2 2 2

55 •5FG13150 SPRING,LEAF 2 2 2
56 •5FG13160 SPRING,LEAF 4 4 4
57 •5FG13170 GUIDE,DELIVERY PAPER 1 1 1
58 •5FG13180 PLATE,REINFORCEMENT 2 2 2
59 •5FG13190 ROLLER,FOLD 1 1 1
60 •5FG13200 HOLDER,DELIVERY ROLLER 1 1 1
61 •5FG13210 GUIDE,FOLD ROLLER,1 1 1 1
62 •5FG13220 HOLDER,GUIDE,FRONT 1 1 1 1
63 •5FG13230 HOLDER,GUIDE REAR 1 1 1 1
64 •5FG13240 GUIDE,FOLD ROLLER,2 1 1 1
65 •5FG13250 HOLDER,GUIDE,FRONT,2 1 1 1
66 •5FG13260 HOLDER,GUIDE,REAR,2 1 1 1
67 •5FG13270 GUIDE,PAPER,UPPER 1 1 1
68 •5FG13280 ROLLER,LINK 2 2 2
69 •5FG13290 GUIDE,PAPER,LOWER 1 1 1
70 •5FG13300 SPRING,LEAF,GROUNDING 1 1 1
71 •5FG13310 SHAFT,LINK 2 2 2

' 72 •5FG11530 ROLLER 2 2 2
' 73 •5FG10810 SPRING,TENSION 2 2 2
' 74 •5FG11420 ROLLER,SADDLE 2 2 2

75 •5FG13320 PLATE,OPENER,FRONT 1 1 1
76 •5FG13330 PLATE,OPENER,REAR 1 1 1
77 •5FG13340 LINK,COVER 2 2 2

501 •5FG13350 SCREW,MACH,TRUSS HEAD,M4X10 2 2 2
' 502 •5AH14160 PIN,DOWEL 2 2 2
' 503 •5FG12460 PIN,DOWEL 2 2 2
' 504 •5FG12470 PIN,DOWEL 4 4 4
' 505 •5C114200 PARALLEL PIN 2 2 2
' 506 •5FG12570 PIN,DOWEL 3 3 3

FIG. Q35  FOLD ASSEMBLY (1/3)



5FG

– 22 –

FIG. Q35  FOLD ASSEMBLY (2/3)

C

C D

D
SEE FIGURE

Q12-18

36

36
77

503
5

15
31

33

33
31

15
4

503
36

77
36

68

68

71

71

37

3773

55

56
56

44

58

76

74

58

30
56

56
55

75

44

74

44

60

59
44

44

36
33

39
7

8
46

34

43
10

2

24

4457

36

33

44
34

10
43

24

1
44

501

501



– 23 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

5FG13610 FOLD ASSEMBLY 1 1 1
1 •5FG12980 GUIDE,SWING,FRONT 1 1 1
2 •5FG12990 GUIDE,SWING REAR 1 1 1

' 3 •5FG10200 GEAR,8T 1 1 1
' 4 •5FG10210 CAM,FRONT 1 1 1
' 5 •5FG10220 CAM,REAR 1 1 1
' 6 •5FG10230 CAM,SADDLE,FRONT 1 1 1
' 7 •5FG10350 PULLEY,36T 1 1 1

8 •5FG13620 FLANGE 1 1 1
' 9 •5FG10370 GEAR,16T 2 2 2

10 •5FG13000 PIN,SADDLE,SLIDER 2 2 2
' 11 •5FG10400 PULLEY,27T 1 1 1
' 12 •5FG10410 GEAR,16T/41T 1 1 1
' 13 •5FG10420 GEAR,15T/38T 1 1 1
' 14 •5FG10430 GEAR,24T 1 1 1

15 •5FG13010 HOLDER,ROLLER 2 2 2
' 16 •5FG10440 GEAR,24T 1 1 1
' 17 •5FG10450 CAM,SADDLE REAR 1 1 1
' 18 •5FG10460 GEAR,24T 1 1 1
' 19 •5FG10470 GEAR,16T 1 1 1
' 20 •5FG10500 GEAR,16T/42T 1 1 1
' 21 •5FG10510 GEAR,21T 1 1 1
' 22 •5FG11500 ROLLER,FOLD 1 1 1
' 23 •5FG10540 SPRING COMPRESSION 1 1 1
' 24 •5FG10550 SPRING TENSION 2 2 2
' 25 •5FG10560 SPRING TENSION 2 2 2
' 26 •5FG10570 SPRING TENSION 2 2 2
' 27 •5FG10630 SPRING,TENSION 2 2 2
' 28 •5FG11510 ROLLER 1 1 1

29 •5FG13020 PULLEY,27T 1 1 1
30 •5FG13030 HOOK,SPRING 4 4 4
31 •5FG13040 WASHER 2 2 2
32 •5FG13050 BUSHING 2 2 2

' 33 •5FG12530 CLIP,SHAFT 8 8 8
' 34 •5FG11920 CLIP,SHAFT 9 9 9

35 •5FG13060 SCREW 1 1 1
36 •5FG10850 BUSHING 8 8 8
37 •5FG13070 ROLLER,LINK 2 2 2

' 38 •5FG11020 GEAR,18T 1 1 1
' 39 •5FG11030 GEAR,17T 1 1 1

40 •5FG13080 GUIDE,PAPER DELIVERY,LOWER 1 1 1
41 •5FG13090 CABLE,CONNECTING 1 1 1

' 42 •5FG11340 CLUTCH,ELECTROMAGNETIC 1 1 1
43 •5FG13100 SCREW,STEPPED,M3 2 2 2
44 •5FG11860 SCREW M4X7 30 30 30

' 45 •5FG11250 LED PCB UNIT 1 1 1
' 46 •5FG13110 CLIP 12 12 12
' 47 •5FG11040 BEARING,BALL 4 4 4
' 48 •5FG11050 BUSHING 5 5 5

49 •5FG13120 BELT,TIMING 1 1 1
50 •5FG13130 SPRING,LEAF 1 1 1

' 51 •5FG13140 CLIP,SHAFT 4 4 4
' 52 •5FG11560 ROLLER,FOLD 2 2 2
' 53 •5FG11570 ROLLER,FOLD,SUB 4 4 4
' 54 •5C111230 PHOTO INTERRUPTER B 2 2 2

55 •5FG13150 SPRING,LEAF 2 2 2
56 •5FG13160 SPRING,LEAF 4 4 4
57 •5FG13170 GUIDE,DELIVERY PAPER 1 1 1
58 •5FG13180 PLATE,REINFORCEMENT 2 2 2
59 •5FG13190 ROLLER,FOLD 1 1 1
60 •5FG13200 HOLDER,DELIVERY ROLLER 1 1 1
61 •5FG13210 GUIDE,FOLD ROLLER,1 1 1 1
62 •5FG13220 HOLDER,GUIDE,FRONT 1 1 1 1
63 •5FG13230 HOLDER,GUIDE REAR 1 1 1 1
64 •5FG13240 GUIDE,FOLD ROLLER,2 1 1 1
65 •5FG13250 HOLDER,GUIDE,FRONT,2 1 1 1
66 •5FG13260 HOLDER,GUIDE,REAR,2 1 1 1
67 •5FG13270 GUIDE,PAPER,UPPER 1 1 1
68 •5FG13280 ROLLER,LINK 2 2 2
69 •5FG13290 GUIDE,PAPER,LOWER 1 1 1
70 •5FG13300 SPRING,LEAF,GROUNDING 1 1 1
71 •5FG13310 SHAFT,LINK 2 2 2

' 72 •5FG11530 ROLLER 2 2 2
' 73 •5FG10810 SPRING,TENSION 2 2 2
' 74 •5FG11420 ROLLER,SADDLE 2 2 2

75 •5FG13320 PLATE,OPENER,FRONT 1 1 1
76 •5FG13330 PLATE,OPENER,REAR 1 1 1
77 •5FG13340 LINK,COVER 2 2 2

501 •5FG13350 SCREW,MACH,TRUSS HEAD,M4X10 2 2 2
' 502 •5AH14160 PIN,DOWEL 2 2 2
' 503 •5FG12460 PIN,DOWEL 2 2 2
' 504 •5FG12470 PIN,DOWEL 4 4 4
' 505 •5C114200 PARALLEL PIN 2 2 2
' 506 •5FG12570 PIN,DOWEL 3 3 3

FIG. Q35  FOLD ASSEMBLY (2/3)



5FG

– 24 –

FIG. Q35  FOLD ASSEMBLY (3/3)

(CN40)

(CN41)

(CN38)

(PI10) (CN39)

(CN39)

E

E

41

45

35

67

44

47

34

4834
69

44

70

44

48
502

29

44

46
34

26

9
3504

47
34

504
23

34
9

504
47 44

28
46

34
16

44
46

19

47
504

14
34

12

1326

44

61 51

51

62
51

53

506
52

53

63

27
66

52

506

53

53

65 27

64

51

49



– 25 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

5FG13610 FOLD ASSEMBLY 1 1 1
1 •5FG12980 GUIDE,SWING,FRONT 1 1 1
2 •5FG12990 GUIDE,SWING REAR 1 1 1

' 3 •5FG10200 GEAR,8T 1 1 1
' 4 •5FG10210 CAM,FRONT 1 1 1
' 5 •5FG10220 CAM,REAR 1 1 1
' 6 •5FG10230 CAM,SADDLE,FRONT 1 1 1
' 7 •5FG10350 PULLEY,36T 1 1 1

8 •5FG13620 FLANGE 1 1 1
' 9 •5FG10370 GEAR,16T 2 2 2

10 •5FG13000 PIN,SADDLE,SLIDER 2 2 2
' 11 •5FG10400 PULLEY,27T 1 1 1
' 12 •5FG10410 GEAR,16T/41T 1 1 1
' 13 •5FG10420 GEAR,15T/38T 1 1 1
' 14 •5FG10430 GEAR,24T 1 1 1

15 •5FG13010 HOLDER,ROLLER 2 2 2
' 16 •5FG10440 GEAR,24T 1 1 1
' 17 •5FG10450 CAM,SADDLE REAR 1 1 1
' 18 •5FG10460 GEAR,24T 1 1 1
' 19 •5FG10470 GEAR,16T 1 1 1
' 20 •5FG10500 GEAR,16T/42T 1 1 1
' 21 •5FG10510 GEAR,21T 1 1 1
' 22 •5FG11500 ROLLER,FOLD 1 1 1
' 23 •5FG10540 SPRING COMPRESSION 1 1 1
' 24 •5FG10550 SPRING TENSION 2 2 2
' 25 •5FG10560 SPRING TENSION 2 2 2
' 26 •5FG10570 SPRING TENSION 2 2 2
' 27 •5FG10630 SPRING,TENSION 2 2 2
' 28 •5FG11510 ROLLER 1 1 1

29 •5FG13020 PULLEY,27T 1 1 1
30 •5FG13030 HOOK,SPRING 4 4 4
31 •5FG13040 WASHER 2 2 2
32 •5FG13050 BUSHING 2 2 2

' 33 •5FG12530 CLIP,SHAFT 8 8 8
' 34 •5FG11920 CLIP,SHAFT 9 9 9

35 •5FG13060 SCREW 1 1 1
36 •5FG10850 BUSHING 8 8 8
37 •5FG13070 ROLLER,LINK 2 2 2

' 38 •5FG11020 GEAR,18T 1 1 1
' 39 •5FG11030 GEAR,17T 1 1 1

40 •5FG13080 GUIDE,PAPER DELIVERY,LOWER 1 1 1
41 •5FG13090 CABLE,CONNECTING 1 1 1

' 42 •5FG11340 CLUTCH,ELECTROMAGNETIC 1 1 1
43 •5FG13100 SCREW,STEPPED,M3 2 2 2
44 •5FG11860 SCREW M4X7 30 30 30

' 45 •5FG11250 LED PCB UNIT 1 1 1
' 46 •5FG13110 CLIP 12 12 12
' 47 •5FG11040 BEARING,BALL 4 4 4
' 48 •5FG11050 BUSHING 5 5 5

49 •5FG13120 BELT,TIMING 1 1 1
50 •5FG13130 SPRING,LEAF 1 1 1

' 51 •5FG13140 CLIP,SHAFT 4 4 4
' 52 •5FG11560 ROLLER,FOLD 2 2 2
' 53 •5FG11570 ROLLER,FOLD,SUB 4 4 4
' 54 •5C111230 PHOTO INTERRUPTER B 2 2 2

55 •5FG13150 SPRING,LEAF 2 2 2
56 •5FG13160 SPRING,LEAF 4 4 4
57 •5FG13170 GUIDE,DELIVERY PAPER 1 1 1
58 •5FG13180 PLATE,REINFORCEMENT 2 2 2
59 •5FG13190 ROLLER,FOLD 1 1 1
60 •5FG13200 HOLDER,DELIVERY ROLLER 1 1 1
61 •5FG13210 GUIDE,FOLD ROLLER,1 1 1 1
62 •5FG13220 HOLDER,GUIDE,FRONT 1 1 1 1
63 •5FG13230 HOLDER,GUIDE REAR 1 1 1 1
64 •5FG13240 GUIDE,FOLD ROLLER,2 1 1 1
65 •5FG13250 HOLDER,GUIDE,FRONT,2 1 1 1
66 •5FG13260 HOLDER,GUIDE,REAR,2 1 1 1
67 •5FG13270 GUIDE,PAPER,UPPER 1 1 1
68 •5FG13280 ROLLER,LINK 2 2 2
69 •5FG13290 GUIDE,PAPER,LOWER 1 1 1
70 •5FG13300 SPRING,LEAF,GROUNDING 1 1 1
71 •5FG13310 SHAFT,LINK 2 2 2

' 72 •5FG11530 ROLLER 2 2 2
' 73 •5FG10810 SPRING,TENSION 2 2 2
' 74 •5FG11420 ROLLER,SADDLE 2 2 2

75 •5FG13320 PLATE,OPENER,FRONT 1 1 1
76 •5FG13330 PLATE,OPENER,REAR 1 1 1
77 •5FG13340 LINK,COVER 2 2 2

501 •5FG13350 SCREW,MACH,TRUSS HEAD,M4X10 2 2 2
' 502 •5AH14160 PIN,DOWEL 2 2 2
' 503 •5FG12460 PIN,DOWEL 2 2 2
' 504 •5FG12470 PIN,DOWEL 4 4 4
' 505 •5C114200 PARALLEL PIN 2 2 2
' 506 •5FG12570 PIN,DOWEL 3 3 3

FIG. Q35  FOLD ASSEMBLY (3/3)



5FG

– 26 –

FIG. Q40  STAPLE ASSEMBLY (1/2)

(CN72)

(J1)

(M8)
(CN72)

28

51

18
10

52

17

13
22 23

33
49

48
46

45

27
43

44

54

47

53

29
31

501

503

504

501

504

504

505

26

50

11
504

507

1

2

32

42

41

21

3

5

501

501

501

36

36

35

35

33
33

33

19

502



– 27 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

5FG13630 STAPLE ASSEMLBY 1 1 1
' 1 •5FG11520 ROLLER,PAPER OUTLET 1 1 1
' 2 •5FG10860 SPRING,TENSION 1 1 1

3 •5FG13360 COVER,MOTOR 1 1 1
4 •5FG13370 FRAME,COUPLING 1 1 1
5 •5FG13380 SUPPORT,CAM STOPPER,1 1 1 1

' 6 •5FG10870 COUPLING 1 1 1
' 7 •5FG10880 SPRING,COMPRESSION 1 1 1

8 •5FG13390 HOLDER,STAPLE GUIDE ROLLER 1 1 1
9 •5FG13400 ROLLER,STAPLE GUIDE 2 2 2

10 •5FG13410 SPRING,TORSION 1 1 1
' 11 •5FG10900 PULLEY,38T 1 1 1
' 12 •5FG10910 GEAR,36T/PULLEY,38T 1 1 1
' 13 •5FG11390 KNOB,STAPLE MOVABLE 1 1 1
' 14 •5FG10920 GEAR,42T/PULLEY,32T 1 1 1
' 15 •5FG10930 PULLEY,24T 1 1 1

16 •5FG13420 BELT,TIMING 1 1 1
17 •5FG04260 HANDLE B,JAM RELEASE 1 1 1
18 •5FG13430 CLIP 1 1 1
19 •5FG12410 SCREW,W/WASHER,M3X6 2 2 2
20 •5FG13440 SCREW,W/WASHER,M3X6 1 1 1
21 •5FG13450 SCREW,M3X6 1 1 1

' 22 •5FG11400 PANEL,FRONT 1 1 1
23 •5FG04270 COVER,HANDLE 1 1 1
24 •5FG13460 COVER,SIDE,RIGHT 1 1 1
25 •5FG13470 COVER,SIDE,LEFT 1 1 1
26 •5FG13480 GUIDE,PAPER 1 1 1

' 27 •5FG10990 GEAR,32T 1 1 1
28 •5FG13490 GUIDE,PAPER,SUB 1 1 1
29 •5FG13500 PIN,MARKER 1 1 1
30 •5FG14010 COVER,GEAR 1 1 1
31 •5FG14020 GEAR,42T 1 1 1
32 •5FG14030 PLATE,TENSIONER 1 1 1
33 •5FG14040 SCREW,TAPPING,M3X6 4 4 4
34 •5FG11630 STAPLE CARTRIDGE UNIT 1 1 1
35 •5FG14050 PIN,SLIDE 2 2 2
36 •5FG11580 ROLLER 2 2 2
37 •5FG14060 STAPLER BASE PCP ASSEMBLY 1 1 1
38 •5FG14070 STAPLER IN PCB ASSEMBLY 1 1 1
39 •5FG14080 CABLE,STAPLER 1 1 1

40 •5FG14090 CABLE,STAPLE 1 1 1 1
41 •5FG14100 CABLE,STAPLE 2 1 1 1
42 •5FG11330 MOTOR,STEPPING 1 1 1
43 •5FG14110 FLANGE 1 1 1
44 •5FG14120 GEAR 1 1 1
45 •5FG14130 SPRING,TENSION 1 1 1
46 •5FG14140 SUPPORT,STAPLE TENSIONER 1 1 1
47 •5FG14150 ROLLER,TENSIONER 1 1 1
48 •5FG10940 GEAR,18T/66T 1 1 1
49 •5FG14160 BELT,TIMING 1 1 1
50 •5FG14170 GUIDO 1 1 1
51 •5FG14180 PAD,STAPLE GUIDE 1 1 1
52 •5FG14190 BUSHING 1 1 1
53 •5FG14200 GEAR,16T/PULLEY29T 1 1 1
54 •5FG11860 SCREW M4X7 1 1 1

501 •5AH08970 RING,E 4 4 4
502 •5FG14210 SCREW,MACH,TRUSS HEAD,M3X6 1 1 1
503 •5AH10870 SCREW,TAPPING,PAN HEAD,M4X10 2 2 2
504 •5AG10080 RING,E 8 8 8
505 •5C119790 BIND(N)M4X6 1 1 1
506 •5FG14220 PIN,DOWEL 3 3 3
507 •5FG12470 PIN,DOWEL 1 1 1
508 •5FG12460 PIN,DOWEL 1 1 1

FIG. Q40  STAPLE ASSEMBLY (1/2)



5FG

– 28 –

FIG. Q40  STAPLE ASSEMBLY (2/2)

(J1)

(J2)
A

(J1)
(J2)

A

16

14

504

504

506

506

15

30

24

25

501

501

9
8

9

504

504

508

506
6

37

7

4

12

39

34

38

20

40



– 29 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

5FG13630 STAPLE ASSEMLBY 1 1 1
' 1 •5FG11520 ROLLER,PAPER OUTLET 1 1 1
' 2 •5FG10860 SPRING,TENSION 1 1 1

3 •5FG13360 COVER,MOTOR 1 1 1
4 •5FG13370 FRAME,COUPLING 1 1 1
5 •5FG13380 SUPPORT,CAM STOPPER,1 1 1 1

' 6 •5FG10870 COUPLING 1 1 1
' 7 •5FG10880 SPRING,COMPRESSION 1 1 1

8 •5FG13390 HOLDER,STAPLE GUIDE ROLLER 1 1 1
9 •5FG13400 ROLLER,STAPLE GUIDE 2 2 2

10 •5FG13410 SPRING,TORSION 1 1 1
' 11 •5FG10900 PULLEY,38T 1 1 1
' 12 •5FG10910 GEAR,36T/PULLEY,38T 1 1 1
' 13 •5FG11390 KNOB,STAPLE MOVABLE 1 1 1
' 14 •5FG10920 GEAR,42T/PULLEY,32T 1 1 1
' 15 •5FG10930 PULLEY,24T 1 1 1

16 •5FG13420 BELT,TIMING 1 1 1
17 •5FG04260 HANDLE B,JAM RELEASE 1 1 1
18 •5FG13430 CLIP 1 1 1
19 •5FG12410 SCREW,W/WASHER,M3X6 2 2 2
20 •5FG13440 SCREW,W/WASHER,M3X6 1 1 1
21 •5FG13450 SCREW,M3X6 1 1 1

' 22 •5FG11400 PANEL,FRONT 1 1 1
23 •5FG04270 COVER,HANDLE 1 1 1
24 •5FG13460 COVER,SIDE,RIGHT 1 1 1
25 •5FG13470 COVER,SIDE,LEFT 1 1 1
26 •5FG13480 GUIDE,PAPER 1 1 1

' 27 •5FG10990 GEAR,32T 1 1 1
28 •5FG13490 GUIDE,PAPER,SUB 1 1 1
29 •5FG13500 PIN,MARKER 1 1 1
30 •5FG14010 COVER,GEAR 1 1 1
31 •5FG14020 GEAR,42T 1 1 1
32 •5FG14030 PLATE,TENSIONER 1 1 1
33 •5FG14040 SCREW,TAPPING,M3X6 4 4 4
34 •5FG11630 STAPLE CARTRIDGE UNIT 1 1 1
35 •5FG14050 PIN,SLIDE 2 2 2
36 •5FG11580 ROLLER 2 2 2
37 •5FG14060 STAPLER BASE PCP ASSEMBLY 1 1 1
38 •5FG14070 STAPLER IN PCB ASSEMBLY 1 1 1
39 •5FG14080 CABLE,STAPLER 1 1 1

40 •5FG14090 CABLE,STAPLE 1 1 1 1
41 •5FG14100 CABLE,STAPLE 2 1 1 1
42 •5FG11330 MOTOR,STEPPING 1 1 1
43 •5FG14110 FLANGE 1 1 1
44 •5FG14120 GEAR 1 1 1
45 •5FG14130 SPRING,TENSION 1 1 1
46 •5FG14140 SUPPORT,STAPLE TENSIONER 1 1 1
47 •5FG14150 ROLLER,TENSIONER 1 1 1
48 •5FG10940 GEAR,18T/66T 1 1 1
49 •5FG14160 BELT,TIMING 1 1 1
50 •5FG14170 GUIDO 1 1 1
51 •5FG14180 PAD,STAPLE GUIDE 1 1 1
52 •5FG14190 BUSHING 1 1 1
53 •5FG14200 GEAR,16T/PULLEY29T 1 1 1
54 •5FG11860 SCREW M4X7 1 1 1

501 •5AH08970 RING,E 4 4 4
502 •5FG14210 SCREW,MACH,TRUSS HEAD,M3X6 1 1 1
503 •5AH10870 SCREW,TAPPING,PAN HEAD,M4X10 2 2 2
504 •5AG10080 RING,E 8 8 8
505 •5C119790 BIND(N)M4X6 1 1 1
506 •5FG14220 PIN,DOWEL 3 3 3
507 •5FG12470 PIN,DOWEL 1 1 1
508 •5FG12460 PIN,DOWEL 1 1 1

FIG. Q40  STAPLE ASSEMBLY (2/2)



5FG

– 30 –

FIG. Q90  DC CONTROLLER PCB ASSEMBLY

(IC12)

(IC6)

2

1

3



– 31 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

' 5FG14230 DC,CONTROLLER PCP ASSEMBLY 1 1 1
' 1 •5FG14240 IC,M27C1001-80XF,EP-ROM 1 1 1
' 2 •5FG14250 IC,S-93C66ADP,EEP-ROM 1 1 1
' 3 •5FG14260 DOCONTROLLER SUBASSEHBLY 1 1 1

FIG. Q90  DC CONTROLLER PCB ASSEMBLY



5FG

– 32 –

FIG. QB1  LIST OF CONNECTORS (1/2)

CN71

CN15

CN4 CN6
CN8

CN74
CN70

CN66

CN68
CN23

CN50

CN47

CN24

CN25

CN49

CN48

CN69

CN13

CN51

CN52

CN3

CN5

CN9

CN33
CN34

CN53
CN54

CN64
CN65

CN55
CN59

CN36

CN28
CN29

CN62
CN63

CN32

CN31

CN50

CN30

CN35



– 33 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

CN1 5FG14270 CABLE,INTERFACE 1 1 1
CN2 5FG14270 CABLE,INTERFACE 1 1 1
CN3 5FG12200 CABLE,JOG MOTOR 1 1 1
CN4 5FG12150 CABLE,FRONT DOOR SENSOR 1 1 1
CN5 5FG12160 CABLE,LEVER TRAY SENSOR 1 1 1
CN6 5FG12440 CABLE,DC MOTOR 1 1 1
CN7 5FG12550 CABLE,STAPLER 1 1 1
CN8 5FG14280 CABLE,STWITCH 1 1 1
CN9 5FG12180 CABLE,SENSOR,3 1 1 1

CN10 5FG12430 CABLE,FEED PADDLE MOTOR 1 1 1
CN11 5FG12550 CABLE,STAPLER 1 1 1
CN13 5FG12700 CABLE,EJECT MOTOR 1 1 1
CN15 5FG12420 CABLE,SENSOR (1) 1 1 1
CN16 5FG12170 CABLE SENSOR (2) 1 1 1
CN18 5FG12220 CABLE,BIND CLUTCH 1 1 1
CN19 5FG12290 CABLE STACK SENSOR 1 1 1
CN20 5FG14270 CABLE,INTERFACE 1 1 1
CN23 5FG12150 CABLE,FRONT DOOR SENSOR 1 1 1
CN24 5FG12150 CABLE,FRONT DOOR SENSOR 1 1 1
CN25 5FG12150 CABLE,FRONT DOOR SENSOR 1 1 1
CN28 5FG12160 CABLE,LEVER TRAY SENSOR 1 1 1
CN29 5FG12660 CABLE,TRAY 1 1 1
CN30 5FG12660 CABLE,TRAY 1 1 1
CN31 5FG12660 CABLE,TRAY 1 1 1
CN32 5FG12660 CABLE,TRAY 1 1 1
CN33 5FG12160 CABLE,LEVER TRAY SENSOR 1 1 1
CN34 5FG12040 CABLE SENSOR 1 1 1
CN35 5FG12040 CABLE SENSOR 1 1 1
CN36 5FG12160 CABLE,LEVER TRAY SENSOR 1 1 1
CN37 5FG12170 CABLE SENSOR (2) 1 1 1
CN38 5FG13090 CABLE,CONNECTING 1 1 1
CN39 5FG13090 CABLE,CONNECTING 1 1 1
CN40 5FG13090 CABLE,CONNECTING 1 1 1
CN41 5FG13090 CABLE,CONNECTING 1 1 1
CN42 5FG12170 CABLE SENSOR (2) 1 1 1
CN43 5FG12040 CABLE SENSOR 1 1 1
CN44 5FG12040 CABLE SENSOR 1 1 1
CN47 5FG12420 CABLE,SENSOR (1) 1 1 1
CN48 5FG12420 CABLE,SENSOR (1) 1 1 1
CN49 5FG12420 CABLE,SENSOR (1) 1 1 1

CN50 5FG12420 CABLE,SENSOR (1) 1 1 1
CN52 5FG12180 CABLE,SENSOR,3 1 1 1
CN53 5FG12180 CABLE,SENSOR,3 1 1 1
CN54 5FG12040 CABLE SENSOR 1 1 1
CN55 5FG12040 CABLE SENSOR 1 1 1
CN56 5FG12430 CABLE,FEED PADDLE MOTOR 1 1 1
CN57 5FG12430 CABLE,FEED PADDLE MOTOR 1 1 1
CN59 5FG12700 CABLE,EJECT MOTOR 1 1 1
CN62 5FG12200 CABLE,JOG MOTOR 1 1 1
CN64 5FG12200 CABLE,JOG MOTOR 1 1 1
CN66 5FG14280 CABLE,SWITCH 1 1 1
CN68 5FG14280 CABLE,SWITCH 1 1 1
CN69 5FG14280 CABLE,SWITCH 1 1 1

CN70/74 5FG12500 CABLE,SHIFT MOTOR 1 1 1
CN74 5FG12440 CABLE,DC MOTOR 1 1 1
CN70 5FG12500 CABLE,SHIFT MOTOR 1 1 1
CN71 5FG12440 CABLE,DC MOTOR 1 1 1
CN73 5FG12220 CABLE,BIND CLUTCH 1 1 1
CN72 5FG12550 CABLE,STAPLER 1 1 1
CN72 5FG14100 CABLE,STAPLE 2 1 1 1
CN58 5FG12290 CABLE STACK SENSOR 1 1 1

J1 5FG14080 CABLE,STAPLER 1 1 1
J1 5FG14100 CABLE,STAPLE 2 1 1 1
J2 5FG14080 CABLE,STAPLER 1 1 1
J2 5FG14090 CABLE,STAPLE 1 1 1 1

JS1 5FG14270 CABLE,INTERFACE 1 1 1
CN51 5FG12180 CABLE,SENSOR,3 1 1 1

FIG. QB1  LIST OF CONNECTORS (1/2)



5FG

– 34 –

FIG. QB1  LIST OF CONNECTORS (2/2)

CN72

CN73

CN44

CN41

CN40

CN39

J1

J2

J2

J1

CN72 CN56
CN57

CN10

CN7

CN58

CN19

CN11

CN37
CN38

CN18

CN16
CN2

CN1

CN20

JS1

CN42
CN43



– 35 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

CN1 5FG14270 CABLE,INTERFACE 1 1 1
CN2 5FG14270 CABLE,INTERFACE 1 1 1
CN3 5FG12200 CABLE,JOG MOTOR 1 1 1
CN4 5FG12150 CABLE,FRONT DOOR SENSOR 1 1 1
CN5 5FG12160 CABLE,LEVER TRAY SENSOR 1 1 1
CN6 5FG12440 CABLE,DC MOTOR 1 1 1
CN7 5FG12550 CABLE,STAPLER 1 1 1
CN8 5FG14280 CABLE,STWITCH 1 1 1
CN9 5FG12180 CABLE,SENSOR,3 1 1 1

CN10 5FG12430 CABLE,FEED PADDLE MOTOR 1 1 1
CN11 5FG12550 CABLE,STAPLER 1 1 1
CN13 5FG12700 CABLE,EJECT MOTOR 1 1 1
CN15 5FG12420 CABLE,SENSOR (1) 1 1 1
CN16 5FG12170 CABLE SENSOR (2) 1 1 1
CN18 5FG12220 CABLE,BIND CLUTCH 1 1 1
CN19 5FG12290 CABLE STACK SENSOR 1 1 1
CN20 5FG14270 CABLE,INTERFACE 1 1 1
CN23 5FG12150 CABLE,FRONT DOOR SENSOR 1 1 1
CN24 5FG12150 CABLE,FRONT DOOR SENSOR 1 1 1
CN25 5FG12150 CABLE,FRONT DOOR SENSOR 1 1 1
CN28 5FG12160 CABLE,LEVER TRAY SENSOR 1 1 1
CN29 5FG12660 CABLE,TRAY 1 1 1
CN30 5FG12660 CABLE,TRAY 1 1 1
CN31 5FG12660 CABLE,TRAY 1 1 1
CN32 5FG12660 CABLE,TRAY 1 1 1
CN33 5FG12160 CABLE,LEVER TRAY SENSOR 1 1 1
CN34 5FG12040 CABLE SENSOR 1 1 1
CN35 5FG12040 CABLE SENSOR 1 1 1
CN36 5FG12160 CABLE,LEVER TRAY SENSOR 1 1 1
CN37 5FG12170 CABLE SENSOR (2) 1 1 1
CN38 5FG13090 CABLE,CONNECTING 1 1 1
CN39 5FG13090 CABLE,CONNECTING 1 1 1
CN40 5FG13090 CABLE,CONNECTING 1 1 1
CN41 5FG13090 CABLE,CONNECTING 1 1 1
CN42 5FG12170 CABLE SENSOR (2) 1 1 1
CN43 5FG12040 CABLE SENSOR 1 1 1
CN44 5FG12040 CABLE SENSOR 1 1 1
CN47 5FG12420 CABLE,SENSOR (1) 1 1 1
CN48 5FG12420 CABLE,SENSOR (1) 1 1 1
CN49 5FG12420 CABLE,SENSOR (1) 1 1 1

CN50 5FG12420 CABLE,SENSOR (1) 1 1 1
CN52 5FG12180 CABLE,SENSOR,3 1 1 1
CN53 5FG12180 CABLE,SENSOR,3 1 1 1
CN54 5FG12040 CABLE SENSOR 1 1 1
CN55 5FG12040 CABLE SENSOR 1 1 1
CN56 5FG12430 CABLE,FEED PADDLE MOTOR 1 1 1
CN57 5FG12430 CABLE,FEED PADDLE MOTOR 1 1 1
CN59 5FG12700 CABLE,EJECT MOTOR 1 1 1
CN62 5FG12200 CABLE,JOG MOTOR 1 1 1
CN64 5FG12200 CABLE,JOG MOTOR 1 1 1
CN66 5FG14280 CABLE,SWITCH 1 1 1
CN68 5FG14280 CABLE,SWITCH 1 1 1
CN69 5FG14280 CABLE,SWITCH 1 1 1

CN70/74 5FG12500 CABLE,SHIFT MOTOR 1 1 1
CN74 5FG12440 CABLE,DC MOTOR 1 1 1
CN70 5FG12500 CABLE,SHIFT MOTOR 1 1 1
CN71 5FG12440 CABLE,DC MOTOR 1 1 1
CN73 5FG12220 CABLE,BIND CLUTCH 1 1 1
CN72 5FG12550 CABLE,STAPLER 1 1 1
CN72 5FG14100 CABLE,STAPLE 2 1 1 1
CN58 5FG12290 CABLE STACK SENSOR 1 1 1

J1 5FG14080 CABLE,STAPLER 1 1 1
J1 5FG14100 CABLE,STAPLE 2 1 1 1
J2 5FG14080 CABLE,STAPLER 1 1 1
J2 5FG14090 CABLE,STAPLE 1 1 1 1

JS1 5FG14270 CABLE,INTERFACE 1 1 1
CN51 5FG12180 CABLE,SENSOR,3 1 1 1

FIG. QB1  LIST OF CONNECTORS (2/2)



5FG

– 36 –

FIG. QB2  LIST OF ELECTRIC PARTS (1/2)

PI1PI2

PI3

PI15

PI5

PI10
PI11

PI12
CL1

PI7

PI9PI8
PI6

MS2

MS3

MS1

PI13

PI14

PI17

PI16

PI4

PI22

PI23

PI19
PI20

PI21

PI18

PI24



– 37 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

' 1 5FG14300 DC,CONTROLLER PCP ASSEMBLY,KM 1 1 1
' CL1 5FG11340 CLUTCH,ELECTROMAGNETIC 1 1 1
' M1 5FG14860 MOTOR,STEPPING 1 1 1
' M2 5FG11290 MOTOR,STEPPING 1 1 1
' M3 5FG11290 MOTOR,STEPPING 1 1 1
' M4 5FG11300 MOTOR,STEPPING 1 1 1
' M5 5FG11300 MOTOR,STEPPING 1 1 1
' M6 5FG14870 MOTOR,DC24V 1 1 1
' M7 5FG11320 MOTOR,DC24V 1 1 1
' M8 5FG11330 MOTOR,STEPPING 1 1 1
' MS1 5FG11240 MICROSWITCH 1 1 1
' MS2 5FG11240 MICROSWITCH 1 1 1
' MS3 5FG11240 MICROSWITCH 1 1 1
' Pl1 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl2 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl3 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl4 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl5 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl6 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl7 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl8 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl9 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl10 5FG11250 LED PCB UNIT 1 1 1
' Pl11 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl12 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl13 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl14 5FG11350 PHOTO-INTERRUPTER 1 1 1
' Pl15 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl16 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl17 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl18 5FG11270 STAPLER IN PCB ASSEMBLY 1 1 1
' Pl22 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl23 5FG11350 PHOTO-INTERRUPTER 1 1 1
' Pl24 5FG11350 PHOTO-INTERRUPTER 1 1 1

FIG. QB2  LIST OF ELECTRIC PARTS (1/2)



5FG

– 38 –

FIG. QB2  LIST OF ELECTRIC PARTS (2/2)

M7

M8

M5

M4

M3

M6

M1

M2

[1]



– 39 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

' 1 5FG14300 DC,CONTROLLER PCP ASSEMBLY,KM 1 1 1
' CL1 5FG11340 CLUTCH,ELECTROMAGNETIC 1 1 1
' M1 5FG14860 MOTOR,STEPPING 1 1 1
' M2 5FG11290 MOTOR,STEPPING 1 1 1
' M3 5FG11290 MOTOR,STEPPING 1 1 1
' M4 5FG11300 MOTOR,STEPPING 1 1 1
' M5 5FG11300 MOTOR,STEPPING 1 1 1
' M6 5FG14870 MOTOR,DC24V 1 1 1
' M7 5FG11320 MOTOR,DC24V 1 1 1
' M8 5FG11330 MOTOR,STEPPING 1 1 1
' MS1 5FG11240 MICROSWITCH 1 1 1
' MS2 5FG11240 MICROSWITCH 1 1 1
' MS3 5FG11240 MICROSWITCH 1 1 1
' Pl1 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl2 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl3 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl4 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl5 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl6 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl7 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl8 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl9 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl10 5FG11250 LED PCB UNIT 1 1 1
' Pl11 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl12 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl13 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl14 5FG11350 PHOTO-INTERRUPTER 1 1 1
' Pl15 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl16 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl17 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl18 5FG11270 STAPLER IN PCB ASSEMBLY 1 1 1
' Pl22 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl23 5FG11350 PHOTO-INTERRUPTER 1 1 1
' Pl24 5FG11350 PHOTO-INTERRUPTER 1 1 1

FIG. QB2  LIST OF ELECTRIC PARTS (2/2)



5FG

– 40 –

FIG. Q13  PUNCHER ASSEMBLY

```
`

NOTE : This assembly does not include the parts shown with key No. 1,1A and 1B.

SEE FIGURE Q14

(J2007)

(J2005)

(J2006)

(J1001)

(M2P)

(J2006)

(J2005)

(J1005)

(J2003)

(J2004)

(J1004)

(J1003)

(J1006)(J2009)
(J2008)

(J2007)

(PI2P)

To Saddle Finisher
FIGURE Q10

T

501

15

5

13

14

7

7

503

502

16

6

504
19

20

1

1A
1B

3

4

502
502

10

502

9
501

502

21

2

11

12

18

8

17



– 41 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

5FG14320 PUNCHER ASSEMBLY K1 1
5FG14330 PUNCHER ASSEMBLY G1 1 1
5FG14340 PUNCHER ASSEMBLY H1 1

' 1 •5FG14350 PUNCHER CONTROLLER PCP ASSEMBLY 1 1 1
' 1A •5FG14360 IC,M38039FFSP,CPU 1 1 1
' 1B •5FG14370 IC,S-93C46ADP,EP-ROM 1 1 1

2 •5FG14380 SHUTTER,PUNCHER 1 1 1
3 •5FG14390 CABLE,POWER CONNECTING 1 1 1
4 •5FG14400 CABLE,INTERFACE 1 1 1
5 •5FG14410 SPRING,TENSION 1 1 1
6 •5FG14420 CABLE,SENSOR 1 1 1
7 •5FG11860 SCREW M4X7 3 3 3
8 •5FG14430 LABEL,PUNCH DIAL 1 1 1
9 •5FG14440 MOUNT,PUNCHER 1 1 1

10 •5FG14450 COVER,HARNESS 1 1 1
' 11 •5FG14460 DUST LED PCB UNIT 1 1 1
' 12 •5FG14470 DUST PTR PCB UNIT 1 1 1
' 13 •5FG14480 GEAR,16T/33T 1 1 1
' 14 •5FG14490 GEAR,19T/32T 1 1 1

15 •5FG14500 DUCT,PUNCHER 1 1 1
' 16 •5C111230 PHOTO INTERRUPTER B 1 1 1
' 17 •5FG14510 PANEL,DUST BOX 1 1 1
' 18 •5FG14520 COVER,DUST BOX 1 1 1
' 19 •5FG14530 MOTOR,STEPPING 1 1 1

20 •5FG14540 CABLE,DUST SENSOR 1 1 1
21 •5FG14550 COVER,PUNCHER BASE 1 1 1
22 •5FG14590 SPONGE,DUST BOX 2 2 2
23 •5FG14600 SHEET 1 1 1

' 24 •5FG14610 SHEET 2 2 2
501 •5FG14560 SCREW,MACH,TRUSS HEAD,M4X6 3 3 3
502 •5AH09510 SCREW,TP 8 8 8
503 •5FG14570 SHIM 1 1 1
504 •5FG14580 SCREW,W/WASHER,M3X6 2 2 2

FIG. Q13  PUNCHER ASSEMBLY



5FG

– 42 –

FIG. Q14  PUNCHER TOTAL ASSEMBLY

(J2011)

(J2011)

(J1007)

(J1002)

(J2002)
(J2008)
(PI1P)

(J2002)
(M1P)

(J2009)
(PI3P)

(J2010)

(J2010)

502

504

502

501

501

501

503

508

506
505

7

2

5

8

1

1

4

9

6

6

11

1

3

3

3

3

14

15

507

13

10

16

17

12



– 43 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

1 5FG14620 ROLLER,PUNCHER 3 3 3
2 5FG14630 CABLE,REGISTRATION SENSOR 1 1 1
3 58002380 SCREW,STEPPED M3 4 4 4
4 5C119720 GROUND PULLEY 1 1 1
5 5FG14640 COVER,REGISTRATION 1 1 1

' 6 5C111230 PHOTO INTERRUPTER B 2 2 2
7 5FG14650 HOLDER,SENSOR,UPPER 1 1 1
8 5FG14660 HOLDER,SENSOR,LOWER 1 1 1
9 5FG14670 PLATE,SENSOR FLAG 1 1 1

' 10 5FG14680 COVER,JAM CLEARING 1 1 1
11 5FG14690 RACK,SLIDE 1 1 1
12 5FG14700 KNOB,JAM CLEARING 1 1 1

' 13 5FG14720 PUNCH UNIT,K1 1
' 13 5FG14730 PUNCH UNIT,G1 1 1
' 13 5FG14740 PUNCH UNIT,H1 1
' 14 5FG14750 MOTOR,DC 1 1 1

15 5FG14760 CABLE,MOTOR 1 1 1
' 16 5FG14770 PCB UNIT 1 1 1
' 17 5FG14780 PCB UNIT 1 1 1

501 5FG14790 SCREW,MACH,TRUSS HEAD,M3X6 5 5 5
502 5AH14100 SCREW,TAPPING,TRUSS HEAD,M3X6 2 2 2
503 5AH08970 RING,E 1 1 1
504 5FG14800 SCREW,TAPPING,TRUSS HEAD,M3X12 1 1 1
505 5FG14810 SCREW,W/WASHER,M3X8 1 1 1
506 5AG10080 RING,E 1 1 1
507 5FG14820 SCREW,MACH,TRUSS HEAD,M3X5 2 2 2
508 5FG14830 SCREW,MACH,TRUSS HEAD,M4X8 1 1 1

FIG. Q14  PUNCHER TOTAL ASSEMBLY



5FG

– 44 –

FIG. QB1P  LIST OF CONNECTORS (PUNCHER)

J1007

J2004

J2003

J1001

J1002

J1003

J1004

J1005J2008
J2009

J2007

J2006

J2005

J2001
J2002

J2011

J2010

J1006



– 45 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

J1002 5FG14760 CABLE,MOTOR 1 1 1
J1003 5FG14400 CABLE,INTERFACE 1 1 1
J1004 5FG14390 CABLE,POWER CONNECTING 1 1 1
J1005 5FG14540 CABLE,DUST SENSOR 1 1 1
J1006 5FG14420 CABLE,SENSOR 1 1 1
J1007 5FG14630 CABLE,REGISTRATION SENSOR 1 1 1
J2002 5FG14760 CABLE,MOTOR 1 1 1
J2003 5FG14400 CABLE,INTERFACE 1 1 1
J2004 5FG14390 CABLE,POWER CONNECTING 1 1 1
J2005 5FG14540 CABLE,DUST SENSOR 1 1 1
J2006 5FG14540 CABLE,DUST SENSOR 1 1 1
J2007 5FG14420 CABLE,SENSOR 1 1 1
J2008 5FG14420 CABLE,SENSOR 1 1 1
J2009 5FG14420 CABLE,SENSOR 1 1 1
J2010 5FG14630 CABLE,REGISTRATION SENSOR 1 1 1
J2011 5FG14630 CABLE,REGISTRATION SENSOR 1 1 1

FIG. QB1P  LIST OF CONNECTORS (PUNCHER)



5FG

– 46 –

FIG. QB2P  LIST OF ELECTRIC PARTS

PI2P
PI1P

PI3P

[1]

[2]

[3]

[5]

[4]

M2P

M1P



– 47 –

5FG

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• Parts with "'" indicates the Service parts.

SP Part. No. Description
230V120V 240V

QuantityRef.
No. SP Part. No. Description

230V120V 240V

QuantityRef.
No.

' 1 5FG14350 PUNCHER CONTROLLER PCP ASSEMBLY 1 1 1
' 2 5FG14780 PCB UNIT 1 1 1
' 3 5FG14770 PCB UNIT 1 1 1
' 4 5FG14470 DUST PTR PCB UNIT 1 1 1
' 5 5FG14460 DUST LED PCB UNIT 1 1 1
' M1P 5FG14750 MOTOR,DC 1 1 1
' M2P 5FG14530 MOTOR,STEPPING 1 1 1
' Pl1p 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl2p 5C111230 PHOTO INTERRUPTER B 1 1 1
' Pl3p 5C111230 PHOTO INTERRUPTER B 1 1 1

FIG. QB2P  LIST OF ELECTRIC PARTS



– 48 –

5FG

• Parts with "'" indicates the Service parts.

Part. No.SP Description Fig.  No.
Quantity

230V120V 240V
Part. No.SP Description Fig.  No.

Quantity

230V120V 240V

INDEX

'

5AG10080     RING,E 9 9 9 Q40,Q14
5AH08970     RING,E 5 5 5 Q40,Q14
5AH09510     SCREW,TP 8 8 8 Q13
5AH10870     SCREW,TAPPING,PAN HEAD,M4X10 18 18 18 Q10,Q11,

Q12,Q30,
Q32,Q40

5AH10890     PIN,DOWEL 28 28 28 Q12,Q20,
Q22,Q30,
Q32

5AH14100     SCREW,TAPPING,TRUSS HEAD,M3X6 3 3 3 Q10,Q14
' 5AH14160     PIN,DOWEL 2 2 2 Q35
' 5C111230     PHOTO INTERRUPTER B - - - Q11,Q12,

Q20,Q30,
Q35,QB2,
Q13,Q14,
QB2P

' 5C114200     PARALLEL PIN 2 2 2 Q35
5C117780     B TIGHT 3 3 3 Q11
5C118090     TAPPING M4X6 2 2 2 Q10
5C119720     GROUND PULLEY 1 1 1 Q14
5C119790     BIND(N)M4X6 22 22 22 Q01,Q10,

Q40
5C120030     M4TP 8 8 8 Q01
5C120620     SLIDE CHOU 1 1 1 Q01
5C120660     SCREW,BIND M4X4 1 1 1 Q01
5C120700     PULLEY MOUNT UNIT(KM) 1 1 1 Q01
5C120750     CASTER RAIL 2 2 2 Q01
5C120930     SPRING,GROUNDING 1 1 1 Q01
5FG02010     BASE,LATCH 1 1 1 Q01
5FG02020     RETAINER A,RAIL 1 1 1 Q01
5FG02030     RETAINER B,RAIL 1 1 1 Q01
5FG02040     BRACKET,CASTER 4 4 4 Q01
5FG02050     GUIDE A,RAIL 1 1 1 Q01
5FG02060     GUIDE B,RAIL 1 1 1 Q01

' 5FG04010     HANDLE A,JAM RELEASE 1 1 1 Q10
' 5FG04020     REAR COVER 1 1 1 Q10
' 5FG04030     COVER,JAM FRAME 1 1 1 Q10
' 5FG04040     COVER,JAM RELEASE 1 1 1 Q10
' 5FG04050     COVER,PUNCH LID 1 1 1 Q10
' 5FG04060     UPPER GUIDE,PUNCH DUMMY 1 1 1 Q10

' 5FG04070     GUIDE,PUNCH DUMMY 1 1 1 Q10
' 5FG04080     COVER,SIDE 1 1 1 Q10
' 5FG04090     UPPER COVER,SUB 1 1 1 Q10
' 5FG04100     UPPER COVER 1 1 1 Q10
' 5FG04110     COVER,RETAINING 1 1 1 Q10
' 5FG04120     FRONT COVER 1 1 1 Q10
' 5FG04130     TRAY A,STACK 1 1 1 Q10
' 5FG04140     TRAY B,STACK 1 1 1 Q10
' 5FG04150     COVER A,BRIDGE 1 1 1 Q10
' 5FG04160     COVER B,BRIDGE 1 1 1 Q10
' 5FG04170     TRAY,MAIN 1 1 1 Q10
' 5FG04180     ARM,STOPPER 1 1 1 Q10
' 5FG04230     FRONT COVER A,SIDE REGISTRATION 1 1 1 Q30
' 5FG04240     FRONT COVER B,SIDE REGISTRATION 1 1 1 Q30
' 5FG04250     REAR COVER,SIDE REGISTRATION 1 1 1 Q30

5FG04260     HANDLE B,JAM RELEASE 1 1 1 Q40
5FG04270     COVER,HANDLE 1 1 1 Q40

' 5FG04280     FRONT COVER,SUPPORT 1 1 1 Q01
' 5FG04290     REAR COVER,SUPPORT 1 1 1 Q01
' 5FG04300     COVER,FOOT 1 1 1 Q01
' 5FG04310     COVER,SUPPORT PLATE 1 1 1 Q01
' 5FG04320     FRONT COVER,ADJUSTING PLATE 1 1 1 Q01
' 5FG04330     REAR COVER,ADJUSTING PLATE 1 1 1 Q01
' 5FG04340     CAP,SUPPORT PLATE 4 4 4 Q01

5FG04350     TRAY,RIB 1 1 1 Q10
' 5FG10010     GEAR,16T/PULLEY,18T 1 1 1 Q11
' 5FG10020     GEAR,16T/40T 1 1 1 Q20
' 5FG10030     GEAR,16T/45T 1 1 1 Q20
' 5FG10040     GEAR,16T/45T 1 1 1 Q20
' 5FG10050     PULLEY,56T 1 1 1 Q20
' 5FG10060     GEAR,24T/PULLEY,24T 1 1 1 Q11
' 5FG10070     PULLEY,40T 1 1 1 Q32
' 5FG10080     PULLEY,18T/29T 1 1 1 Q32
' 5FG10090     GEAR,30T 1 1 1 Q30
' 5FG10100     GEAR,20T/PULLEY,32T 1 1 1 Q32
' 5FG10110     PULLEY,22T 2 2 2 Q30
' 5FG10120     GEAR,20T 1 1 1 Q32
' 5FG10130     GEAR,30T/PULLEY,20T 1 1 1 Q32
' 5FG10140     PULLEY,20T 1 1 1 Q32
' 5FG10150     GEAR,14T 2 2 2 Q32



5FG

– 49 –

• Parts with "'" indicates the Service parts.

Part. No.SP Description Fig.  No.
Quantity

230V120V 240V
Part. No.SP Description Fig.  No.

Quantity

230V120V 240V

' 5FG10160     GEAR,14T 2 2 2 Q32
' 5FG10170     GEAR,48T/PULLEY,15T 1 1 1 Q10
' 5FG10180     PULLEY,40T 1 1 1 Q11
' 5FG10190     GEAR,20T/28T 1 1 1 Q24
' 5FG10200     GEAR,8T 1 1 1 Q35
' 5FG10210     CAM,FRONT 1 1 1 Q35
' 5FG10220     CAM,REAR 1 1 1 Q35
' 5FG10230     CAM,SADDLE,FRONT 1 1 1 Q35
' 5FG10240     GEAR,29T 1 1 1 Q22
' 5FG10250     GEAR,58T 1 1 1 Q22
' 5FG10260     GEAR,23T 2 2 2 Q22
' 5FG10270     GEAR,17T/65T 1 1 1 Q22
' 5FG10280     GEAR,15T/54T 1 1 1 Q22
' 5FG10290     GEAR,17T/29T 1 1 1 Q22
' 5FG10300     GEAR,20T 1 1 1 Q22
' 5FG10310     PULLEY,45T 1 1 1 Q22
' 5FG10320     FLAG,CLOCK SENSOR 1 1 1 Q22
' 5FG10330     GEAR,5T 1 1 1 Q24
' 5FG10340     CAM 2 2 2 Q32
' 5FG10350     PULLEY,36T 1 1 1 Q35
' 5FG10360     GEAR,82T 1 1 1 Q22
' 5FG10370     GEAR,16T 2 2 2 Q35
' 5FG10380     PULLEY,24T 1 1 1 Q32
' 5FG10390     PULLEY,18T 2 2 2 Q11
' 5FG10400     PULLEY,27T 1 1 1 Q35
' 5FG10410     GEAR,16T/41T 1 1 1 Q35
' 5FG10420     GEAR,15T/38T 1 1 1 Q35
' 5FG10430     GEAR,24T 1 1 1 Q35
' 5FG10440     GEAR,24T 1 1 1 Q35
' 5FG10450     CAM,SADDLE REAR 1 1 1 Q35
' 5FG10460     GEAR,24T 1 1 1 Q35
' 5FG10470     GEAR,16T 1 1 1 Q35
' 5FG10480     PULLEY,22T 1 1 1 Q30

5FG10490     ROLLER,TENSIONER 4 4 4 Q11,Q12,
Q24

' 5FG10500     GEAR,16T/42T 1 1 1 Q35
' 5FG10510     GEAR,21T 1 1 1 Q35
' 5FG10520     SPRING,TENSION 3 3 3 Q10,Q32
' 5FG10530     BELT,TIMING 2 2 2 Q30
' 5FG10540     SPRING COMPRESSION 1 1 1 Q35

' 5FG10550     SPRING TENSION 2 2 2 Q35
' 5FG10560     SPRING TENSION 2 2 2 Q35
' 5FG10570     SPRING TENSION 2 2 2 Q35
' 5FG10580     SPRING TENSION 1 1 1 Q30
' 5FG10590     SPRING,COMPRESSION 3 3 3 Q30
' 5FG10600     SPRING,TORSION 1 1 1 Q30
' 5FG10610     SPRING,TENSION 2 2 2 Q32
' 5FG10620     SPRING,TENSION 1 1 1 Q30
' 5FG10630     SPRING,TENSION 2 2 2 Q35
' 5FG10640     SPRING,COMPRESSION 1 1 1 Q22
' 5FG10660     SPRING,TENSION 2 2 2 Q11
' 5FG10670     SPRING,TENSION 1 1 1 Q24
' 5FG10680     SPRING,TENSION 2 2 2 Q11
' 5FG10690     SPRING,TENSION 1 1 1 Q12
' 5FG10700     SPRING,TENSION 1 1 1 Q11
' 5FG10710     SPRING,COMPRESSION 1 1 1 Q24
' 5FG10720     SPRING,TORSION 1 1 1 Q24
' 5FG10730     SPRING,TORSION 1 1 1 Q24
' 5FG10740     SPRING,TORSION 1 1 1 Q24
' 5FG10750     ELIMINATOR,STATIC CHARGE 1 1 1 Q32
' 5FG10760     PULLEY,18T/24T 1 1 1 Q11
' 5FG10770     PULLEY,18T 1 1 1 Q11
' 5FG10780     BUSHING 1 1 1 Q11
' 5FG10790     CLAW,FRONT 1 1 1 Q32
' 5FG10800     CLAW,REAR 1 1 1 Q32
' 5FG10810     SPRING,TENSION 2 2 2 Q35
' 5FG10820     SPRING,TENSION 2 2 2 Q11
' 5FG10840     BUSHING 5 5 5 Q11,Q22,

Q30
' 5FG10850     BUSHING 9 9 9 Q22,Q35
' 5FG10860     SPRING,TENSION 1 1 1 Q40
' 5FG10870     COUPLING 1 1 1 Q40
' 5FG10880     SPRING,COMPRESSION 2 2 2 Q30,Q40
' 5FG10900     PULLEY,38T 1 1 1 Q40
' 5FG10910     GEAR,36T/PULLEY,38T 1 1 1 Q40
' 5FG10920     GEAR,42T/PULLEY,32T 1 1 1 Q40
' 5FG10930     PULLEY,24T 1 1 1 Q40

5FG10940     GEAR,18T/66T 1 1 1 Q40
' 5FG10990     GEAR,32T 1 1 1 Q40
' 5FG11010     SPRING,COMPRESSION 1 1 1 Q32



– 50 –

5FG

• Parts with "'" indicates the Service parts.

Part. No.SP Description Fig.  No.
Quantity

230V120V 240V
Part. No.SP Description Fig.  No.

Quantity

230V120V 240V

' 5FG11020     GEAR,18T 1 1 1 Q35
' 5FG11030     GEAR,17T 1 1 1 Q35
' 5FG11040     BEARING,BALL 5 5 5 Q22,Q35
' 5FG11050     BUSHING 17 17 17 Q12,Q20,

Q30,Q32,
Q35

' 5FG11060     BELT,TIMING 1 1 1 Q32
' 5FG11070     BELT,TIMING 2 2 2 Q30
' 5FG11090     BELT,TIMING 1 1 1 Q12
' 5FG11100     BELT,TIMING 1 1 1 Q32
' 5FG11110     BELT,TIMING 1 1 1 Q11
' 5FG11120     BELT,TIMING 1 1 1 Q11
' 5FG11130     BELT,TIMING 1 1 1 Q22
' 5FG11140     BELT,TIMING 2 2 2 Q11
' 5FG11160     LEVER,BELT SENSOR 1 1 1 Q30
' 5FG11170     FLAG,SENSOR 1 1 1 Q30
' 5FG11180     FLAG,SENSOR 1 1 1 Q32
' 5FG11190     FLAG,SENSOR 1 1 1 Q12
' 5FG11200     FLAG,TOP SENSOR 1 1 1 Q12
' 5FG11210     LEVER,SWITCH 1 1 1 Q12
' 5FG11220     CAM,SENSOR FLAG 1 1 1 Q32
' 5FG11230     FLAG,BUNDLE ROLLER 4 4 4 Q24,Q30,

Q32
5FG11240     MICROSWITCH - - - Q12,Q30,

QB2
' 5FG11250     LED PCB UNIT - - - Q35,QB2
' 5FG11270     STAPLER IN PCB ASSEMBLY 1 1 1 QB2
' 5FG11280     MOTOR,STEPPING 1 1 1 Q11
' 5FG11290     MOTOR,STEPPING - - - Q30,QB2
' 5FG11300     MOTOR,STEPPING - - - Q30,QB2
' 5FG11310     MOTOR,DC24V 1 1 1 Q20
' 5FG11320     MOTOR,DC24V - - - Q22,QB2

5FG11330     MOTOR,STEPPING - - - Q40,QB2
' 5FG11340     CLUTCH,ELECTROMAGNETIC - - - Q35,QB2
' 5FG11350     PHOTO-INTERRUPTER - - - Q22,QB2
' 5FG11360     LEVER,TRAY UP/DOWN EMPTY 1 1 1 Q10
' 5FG11370     COVER,STOPPER 1 1 1 Q12
' 5FG11380     COVER,DISPOSE,SUB 1 1 1 Q30
' 5FG11390     KNOB,STAPLE MOVABLE 1 1 1 Q40
' 5FG11400     PANEL,FRONT 1 1 1 Q40

' 5FG11410     SD-BKT-F 1 1 1 Q01
' 5FG11420     ROLLER,SADDLE 2 2 2 Q35
' 5FG11430     ROLLER,PAPER FEED 1 1 1 Q10
' 5FG11460     ROLLER,BUNDLE,UPPER 2 2 2 Q32
' 5FG11470     ROLLER,BUNDLE,LOWER 2 2 2 Q30
' 5FG11480     ROLLER,PAPER FEED 1 1 1 Q12
' 5FG11500     ROLLER,FOLD 1 1 1 Q35
' 5FG11510     ROLLER 1 1 1 Q35
' 5FG11520     ROLLER,PAPER OUTLET 3 3 3 Q32,Q40
' 5FG11530     ROLLER 2 2 2 Q35
' 5FG11540     ROLLER,PAPER OUTLET,1 2 2 2 Q32
' 5FG11550     ROLLER,PAPER OUTLET,2 2 2 2 Q32
' 5FG11560     ROLLER,FOLD 2 2 2 Q35
' 5FG11570     ROLLER,FOLD,SUB 4 4 4 Q35

5FG11580     ROLLER 2 2 2 Q40
' 5FG11620     ROLLER,FEED 2 2 2 Q32

5FG11630     STAPLE CARTRIDGE UNIT 1 1 1 Q40
5FG11680     SPACER RAIL 2 2 2 Q01
5FG11690     ASSY,STAND 1 1 1 Q01
5FG11700     STAY,STAND 1 1 1 Q01
5FG11710     SUTAND BEES 1 1 1 Q01
5FG11720     SUTAND KABA 1 1 1 Q01
5FG11730     SUTANDBURAKETO(BAKU) 1 1 1 Q01
5FG11740     SUTAND 1 1 1 Q01
5FG11750     SUTAND, 1 1 1 Q01
5FG11760     FUT 1 1 1 Q01
5FG11770     CLIP 31 31 31 Q10,Q11,

Q12,Q20,
Q24,Q30,
Q32

5FG11780     FIAG,PAPER SENSING REAR 1 1 1 Q10
5FG11790     SPRING,TENSION 1 1 1 Q10
5FG11800     LATCH,UPPER PANEL 2 2 2 Q10
5FG11810     SPRING,TORSION 1 1 1 Q10
5FG11820     SPRING,TORSION 1 1 1 Q10
5FG11830     HOLDER,ROLLER 1 1 1 Q10
5FG11840     BAND PANEL 3 3 3 Q10
5FG11850     SUPPORT,PANEL BAND,2 2 2 2 Q10
5FG11860     SCREW M4X7 108 108 108 Q01,Q10,

Q11,Q12,



5FG

– 51 –

• Parts with "'" indicates the Service parts.

Part. No.SP Description Fig.  No.
Quantity

230V120V 240V
Part. No.SP Description Fig.  No.

Quantity

230V120V 240V

Q20,Q22,
Q24,Q30,
Q32,Q35,
Q40,Q13

5FG11870     PLATE GROUNDING 1 1 1 Q10
5FG11880     FLAG BASE TRAY 1 1 1 Q10
5FG11890     SPRING,TENSION 2 2 2 Q10,Q11
5FG11900     SPRING,TENSION 1 1 1 Q10
5FG11910     CLIP,SHAFT 1 1 1 Q10
5FG11920     CLIP,SHAFT 21 21 21 Q10,Q11,

Q22,Q30,
Q35

5FG11930     GUIDO,DUMMY PUNCHER PAPER 1 1 1 Q10
5FG11940     LABEL STAPLE REMOVING 1 1 1 Q10
5FG11960     SUPPORT,PANEL BAND,1 2 2 2 Q10
5FG11970     TRAY 1 1 1 Q10
5FG11980     TRAY 1 1 1 Q10
5FG11990     SHEET 1 1 1 Q10
5FG12000     PLATE,STAPLER FRAME STOPPER 1 1 1 Q12
5FG12010     COVER BLANKING 2 2 2 Q12,Q24
5FG12020     ROLLER FRAME TRAY 2 2 2 Q12
5FG12030     GUIDE PAPER LOWER 1 1 1 Q12
5FG12040     CABLE SENSOR - - - Q12,Q24,

Q30,QB1
5FG12050     PLATE PAPER FEED TENSIONER,2 1 1 1 Q12
5FG12060     HOLDER LEVER SUPPORT 1 1 1 Q12
5FG12070     HOLDER,SENSOR/MICROSWITCH 1 1 1 Q12
5FG12080     GEAR,24T 1 1 1 Q12
5FG12090     GUIDE,PAPER WEIGHT,1 1 1 1 Q12
5FG12100     PLATE,WEIGHT,1 1 1 1 Q12
5FG12110     PLATE,WEIGHT,2 1 1 1 Q12
5FG12120     GUIDE,PAPER WEIGHT,2 1 1 1 Q12
5FG12130     PANEL,FRAME COVER 1 1 1 Q12
5FG12140     SPRING,LEAF,GROUNDING 1 1 1 Q12
5FG12150     CABLE,FRONT DOOR SENSOR - - - Q12,QB1
5FG12160     CABLE,LEVER TRAY SENSOR - - - Q12,QB1
5FG12170     CABLE SENSOR (2) - - - Q12,QB1
5FG12180     CABLE,SENSOR,3 - - - Q12,QB1
5FG12190     SPRING TENSION 1 1 1 Q12
5FG12200     CABLE,JOG MOTOR - - - Q12,QB1

5FG12210     CABLE,SWITCH 1 1 1 Q12
5FG12220     CABLE,BIND CLUTCH - - - Q12,QB1
5FG12230     LEVER STACK 1 1 1 Q11
5FG12240     HOLDER BELT REAR 1 1 1 Q11
5FG12250     HOLDER BELT FRONT 1 1 1 Q11
5FG12260     SPRING TENSION 1 1 1 Q11
5FG12270     LATCH 1 1 1 1 Q11
5FG12280     LATCH (2) 1 1 1 Q11
5FG12290     CABLE STACK SENSOR - - - Q11,QB1
5FG12300     BUSHING 1 1 1 Q11
5FG12310     FLANGE 4 4 4 Q11
5FG12330     SPRING LEAF 2 2 2 Q11
5FG12340     SCREW M4X8 12 12 12 Q01,Q11,

Q12
5FG12350     PLATE PAPER FEED TENSIONER 1 1 1 1 Q11
5FG12360     CAP MOTOR 4 4 4 Q11
5FG12370     ROLLER RAIL 1 1 1 Q11
5FG12380     GUIDO STOPPER 1 1 1 Q11
5FG12390     LINK,1 2 2 2 Q11
5FG12400     LINK,2 2 2 2 Q11
5FG12410     SCREW,W/WASHER,M3X6 13 13 13 Q11,Q20,

Q30,Q40
5FG12420     CABLE,SENSOR (1) - - - Q11,QB1
5FG12430     CABLE,FEED PADDLE MOTOR - - - Q11,QB1
5FG12440     CABLE,DC MOTOR - - - Q11,QB1
5FG12450     ARM,STOPPER - - - Q11,QB1
5FG12460     PIN,DOWEL 6 6 6 Q11,Q20,

Q22,Q35,
Q40

5FG12470     PIN,DOWEL 7 7 7 Q11,Q35,
Q40

5FG12480     TRAY FRONT KUMI 1 1 1 Q11
5FG12490     TRAY REAR KUMI 1 1 1 Q11
5FG12500     CABLE,SHIFT MOTOR - - - Q20,QB1

' 5FG12510     BELT,TIMING 1 1 1 Q20
5FG12520     FIAG,CLOCK SENSOR 1 1 1 Q20

' 5FG12530     CLIP,SHAFT 9 9 9 Q22,Q35
5FG12540     SCREW,M4X6 1 1 1 Q22
5FG12550     CABLE,STEPLER 1 1 1 Q22
5FG12560     SCREW,STEPPED,M4 1 1 1 Q22



– 52 –

5FG

• Parts with "'" indicates the Service parts.

Part. No.SP Description Fig.  No.
Quantity

230V120V 240V
Part. No.SP Description Fig.  No.

Quantity

230V120V 240V

' 5FG12570     PIN,DOWEL 4 4 4 Q22,Q35
5FG12580     SHAFT,SUPPORT 1 1 1 Q24
5FG12590     FIAG,PAPER SENSOR 1 1 1 Q24

' 5FG12600     BUSHING 1 1 1 Q24
5FG12620     SUPPORT,PAPER 1 1 1 Q24
5FG12630     HOLDER,PAPER SUPPORT 1 1 1 Q24
5FG12640     COVER,DISPOSE 1 1 1 Q30
5FG12650     DEFLECTOR,WEIGHT 1 1 1 Q30
5FG12660     CABLE,TRAY - - - Q30,QB1
5FG12670     GUIDE,TRAY,FRONT 1 1 1 Q30
5FG12680     FLANGE 2 2 2 Q30
5FG12690     SUPPORT,SENSOR FLAG 1 1 1 Q30
5FG12700     CABLE,EJECT MOTOR - - - Q30,QB1
5FG12710     GUIDE,TRAY,REAR 1 1 1 Q30
5FG12720     SPRING,LEAT 2 2 2 Q30
5FG12730     GUIDE,PAPER FEED,REAR 1 1 1 Q30
5FG12740     RACK,ADJUSTMENT,FRONT 1 1 1 Q30
5FG12750     RACK,ADJUSTMENT,REAR 1 1 1 Q30
5FG12760     HOLDER,MICROSWITCH 1 1 1 Q30
5FG12770     COVER,MICROSWITCH 1 1 1 Q30
5FG12780     FLANGE 1 1 1 Q32
5FG12790     GUIDE,PAPER AUXILIARY 1 1 1 Q32
5FG12800     FLANGE 2 2 2 Q32
5FG12810     ARM,LINK(1) 1 1 1 Q32
5FG12820     SUPPORT,PADDLE SHAFT 1 1 1 Q32
5FG12830     ARM,LINK(2) 2 2 2 Q32
5FG12840     ARM LINK (3) 2 2 2 Q32
5FG12850     ARM,LINK(4) 1 1 1 Q32
5FG12860     FLANGE 1 1 1 Q32
5FG12870     GUIDE,SAFTY,REAR 1 1 1 1 Q32
5FG12880     GUIDE,PAPER OUTLET,UPPER 1 1 1 Q32
5FG12890     GUIDE,SAFTY,REAR 2 1 1 1 Q32
5FG12900     ROLLER,PAPER OUTLET 1 1 1 Q32
5FG12920     FLANGE 1 1 1 Q32
5FG12930     HOLDER,ROLLER,FRONT 1 1 1 1 Q32
5FG12940     HOLDER,ROLLER,FRONT 2 1 1 1 Q32
5FG12950     GUIDE,SAFTY,FRONT 1 1 1 1 Q32
5FG12980     GUIDE,SWING,FRONT 1 1 1 Q35
5FG12990     GUIDE,SWING REAR 1 1 1 Q35
5FG13000     PIN,SADDLE,SLIDER 2 2 2 Q35

5FG13010     HOLDER,ROLLER 2 2 2 Q35
5FG13020     PULLEY,27T 1 1 1 Q35
5FG13030     HOOK,SPRING 4 4 4 Q35
5FG13040     WASHER 2 2 2 Q35
5FG13050     BUSHING 2 2 2 Q35
5FG13060     SCREW 1 1 1 Q35
5FG13070     ROLLER,LINK 2 2 2 Q35
5FG13080     GUIDE,PAPER DELIVERY,LOWER 1 1 1 Q35
5FG13090     CABLE,CONNECTING - - - Q35,QB1
5FG13100     SCREW,STEPPED,M3 2 2 2 Q35

' 5FG13110     CLIP 12 12 12 Q35
5FG13120     BELT,TIMING 1 1 1 Q35
5FG13130     SPRING,LEAF 1 1 1 Q35

' 5FG13140     CLIP,SHAFT 4 4 4 Q35
5FG13150     SPRING,LEAF 2 2 2 Q35
5FG13160     SPRING,LEAF 4 4 4 Q35
5FG13170     GUIDE,DELIVERY PAPER 1 1 1 Q35
5FG13180     PLATE,REINFORCEMENT 2 2 2 Q35
5FG13190     ROLLER,FOLD 1 1 1 Q35
5FG13200     HOLDER,DELIVERY ROLLER 1 1 1 Q35
5FG13210     GUIDE,FOLD ROLLER,1 1 1 1 Q35
5FG13220     HOLDER,GUIDE,FRONT 1 1 1 1 Q35
5FG13230     HOLDER,GUIDE REAR 1 1 1 1 Q35
5FG13240     GUIDE,FOLD ROLLER,2 1 1 1 Q35
5FG13250     HOLDER,GUIDE,FRONT,2 1 1 1 Q35
5FG13260     HOLDER,GUIDE,REAR,2 1 1 1 Q35
5FG13270     GUIDE,PAPER,UPPER 1 1 1 Q35
5FG13280     ROLLER,LINK 2 2 2 Q35
5FG13290     GUIDE,PAPER,LOWER 1 1 1 Q35
5FG13300     SPRING,LEAF,GROUNDING 1 1 1 Q35
5FG13310     SHAFT,LINK 2 2 2 Q35
5FG13320     PLATE,OPENER,FRONT 1 1 1 Q35
5FG13330     PLATE,OPENER,REAR 1 1 1 Q35
5FG13340     LINK,COVER 2 2 2 Q35
5FG13350     SCREW,MACH,TRUSS HEAD,M4X10 2 2 2 Q35
5FG13360     COVER,MOTOR 1 1 1 Q40
5FG13370     FRAME,COUPLING 1 1 1 Q40
5FG13380     SUPPORT,CAM STOPPER,1 1 1 1 Q40
5FG13390     HOLDER,STAPLE GUIDE ROLLER 1 1 1 Q40
5FG13400     ROLLER,STAPLE GUIDE 2 2 2 Q40



5FG

– 53 –

• Parts with "'" indicates the Service parts.

Part. No.SP Description Fig.  No.
Quantity

230V120V 240V
Part. No.SP Description Fig.  No.

Quantity

230V120V 240V

5FG13410     SPRING,TORSION 1 1 1 Q40
5FG13420     BELT,TIMING 1 1 1 Q40
5FG13430     CLIP 1 1 1 Q40
5FG13440     SCREW,W/WASHER,M3X6 1 1 1 Q40
5FG13450     SCREW,M3X6 1 1 1 Q40
5FG13460     COVER,SIDE,RIGHT 1 1 1 Q40
5FG13470     COVER,SIDE,LEFT 1 1 1 Q40
5FG13480     GUIDE,PAPER 1 1 1 Q40
5FG13490     GUIDE,PAPER,SUB 1 1 1 Q40
5FG13500     PIN,MARKER 1 1 1 Q40
5FG13520     STACK MOTOR DRIVER ASSEMBLY 1 1 1 Q20
5FG13530     DRIVE ASSEMBLY 1 1 1 Q22
5FG13540     BUNDLE SUPPORT COVER ASSEMBLY 1 1 1 Q24
5FG13550     DISPOSE ASSEMBLY 1 1 1 Q30
5FG13560     GUIDE,PAPER FEED,FRONT 1 1 1 Q30
5FG13570     PAPER FEEDER ASSEMBLY 1 1 1 Q32
5FG13580     PADDLE,1 4 4 4 Q32
5FG13590     GUIDE,PAPER,LOWER 1 1 1 Q32
5FG13600     GUIDE,SAFTY,FRONT 2 1 1 1 Q32
5FG13610     FOLD ASSEMBLY 1 1 1 Q35
5FG13620     FLANGE 1 1 1 Q35
5FG13630     STAPLE ASSEMLBY 1 1 1 Q40
5FG13640     SUPPORT,KARRU 2 2 2 Q11
5FG13650     SHEET 2 2 2 Q11
5FG13660     COVER,PAPER,GUIDE 1 1 1 Q30
5FG13670     HOLDER,PADDLE,1 1 1 1 Q32
5FG13690     SHEET,DW,R 1 1 1 Q30
5FG13700     CABLE,INTERFACE 1 1 1 Q10
5FG13710     SCREW MACH,TRUSS HEAD.M4X10 2 2 2 Q01
5FG13720     SPACER 2 2 2 Q10
5FG13730     SCREW,STEPPED 2 2 2 Q10
5FG13740     TRAY, 1 1 1 Q10
5FG13750     TENSION 2 2 2 Q10
5FG13760     SCREW M4X6 1 1 1 Q10
5FG13770     PAD 1 1 1 Q11
5FG13780     STOPPER,PAD 2 2 2 Q11
5FG13790     SENSOR 1 1 1 Q12
5FG13800     HOLDER,JOINT,SW 1 1 1 Q12
5FG13810     LEAF,GROUNDING 1 1 1 Q12
5FG13820     TENSION 1 1 1 Q12

5FG13830     LEVER, 1 1 1 Q12
5FG13840     GUIDE,PIN 1 1 1 Q12
5FG13850     TENSION,HOLDERGEAR 1 1 1 Q24
5FG13860     DEFLECTOR,WEIGHT,R 1 1 1 Q30
5FG13870     DEFLECTOR,WEIGHT,F 1 1 1 Q30
5FG13880     SHEET,DW,F 1 1 1 Q30
5FG13890     SHEET DISPOSE,TRAY 1 1 1 Q30
5FG13900     SHEET SEIGO 1 1 1 Q30
5FG13910     SHEET,DW,M 2 2 2 Q30
5FG13920     WEIGHT,PAPER,SENSOR 1 1 1 Q30
5FG13930     WEIGHT,LIB 1 1 1 Q30
5FG13940     HOLDER,MICROSWITCH,F 1 1 1 Q30
5FG13950     HOLDER,MICROSWITCH,R 1 1 1 Q30
5FG13960     JUMP,GUIDE 4 4 4 Q32
5FG13970     PADDLE(2) 3 3 3 Q32
5FG13980     HOLDER PADDLE(2) 6 6 6 Q32
5FG13990     GUIDO RIBU 4 4 4 Q32
5FG14000     ARM,LINK 1 1 1 Q32
5FG14010     COVER,GEAR 1 1 1 Q40
5FG14020     GEAR,42T 1 1 1 Q40
5FG14030     PLATE,TENSIONER 1 1 1 Q40
5FG14040     SCREW,TAPPING,M3X6 4 4 4 Q40
5FG14050     PIN,SLIDE 2 2 2 Q40
5FG14060     STAPLER BASE PCP ASSEMBLY 1 1 1 Q40
5FG14070     STAPLER IN PCB ASSEMBLY 1 1 1 Q40
5FG14080     CABLE,STAPLER - - - Q40,QB1
5FG14090     CABLE,STAPLE 1 - - - Q40,QB1
5FG14100     CABLE,STAPLE 2 - - - Q40,QB1
5FG14110     FLANGE 1 1 1 Q40
5FG14120     GEAR 1 1 1 Q40
5FG14130     SPRING,TENSION 1 1 1 Q40
5FG14140     SUPPORT,STAPLE TENSIONER 1 1 1 Q40
5FG14150     ROLLER,TENSIONER 1 1 1 Q40
5FG14160     BELT,TIMING 1 1 1 Q40
5FG14170     GUIDO 1 1 1 Q40
5FG14180     PAD,STAPLE GUIDE 1 1 1 Q40
5FG14190     BUSHING 1 1 1 Q40
5FG14200     GEAR,16T/PULLEY29T 1 1 1 Q40
5FG14210     SCREW,MACH,TRUSS HEAD,M3X6 1 1 1 Q40
5FG14220     PIN,DOWEL 3 3 3 Q40



– 54 –

5FG

• Parts with "'" indicates the Service parts.

Part. No.SP Description Fig.  No.
Quantity

230V120V 240V
Part. No.SP Description Fig.  No.

Quantity

230V120V 240V

' 5FG14230     DC,CONTROLLER PCP ASSEMBLY 1 1 1 Q90
' 5FG14240     IC,M27C1001-80XF,EP-ROM 1 1 1 Q90
' 5FG14250     IC,S-93C66ADP,EEP-ROM 1 1 1 Q90
' 5FG14260     DOCONTROLLER SUBASSEHBLY 1 1 1 Q90

5FG14270     CABLE,INTERFACE - - - QB1,QB1
5FG14280     CABLE,STAPLER - - - QB1,QB1

' 5FG14300     DC,CONTROLLER PCP ASSEMBLY,KM 1 1 1 QB2
5FG14310     PUNCHER ASSEMBLY,J1 1 1 1 Q13
5FG14320     PUNCHER ASSEMBLY K1 1 1 1 Q13
5FG14330     PUNCHER ASSEMBLY G1 1 1 1 Q13
5FG14340     PUNCHER ASSEMBLY H1 1 1 1 Q13

' 5FG14350     PUNCHER CONTROLLER PCP ASSEMBLY - - - Q13,QB2P
' 5FG14360     IC,M38039FFSP,CPU 1 1 1 Q13
' 5FG14370     IC,S-93C46ADP,EP-ROM 1 1 1 Q13

5FG14380     SHUTTER,PUNCHER 1 1 1 Q13
5FG14390     CABLE,POWER CONNECTING - - - Q13,QB1P
5FG14400     CABLE,INTERFACE - - - Q13,QB1P
5FG14410     SPRING,TENSION 1 1 1 Q13
5FG14420     CABLE,SENSOR - - - Q13,QB1P
5FG14430     LABEL,PUNCH DIAL 1 1 1 Q13
5FG14440     MOUNT,PUNCHER 1 1 1 Q13
5FG14450     COVER,HARNESS 1 1 1 Q13

' 5FG14460     DUST LED PCB UNIT - - - Q13,QB2P
' 5FG14470     DUST PTR PCB UNIT - - - Q13,QB2P
' 5FG14480     GEAR,16T/33T 1 1 1 Q13
' 5FG14490     GEAR,19T/32T 1 1 1 Q13

5FG14500     DUCT,PUNCHER 1 1 1 Q13
' 5FG14510     PANEL,DUST BOX 1 1 1 Q13
' 5FG14520     COVER,DUST BOX 1 1 1 Q13
' 5FG14530     MOTOR,STEPPING - - - Q13,QB2P

5FG14540     CABLE,DUST SENSOR - - - Q13,QB1P
5FG14550     COVER,PUNCHER BASE 1 1 1 Q13
5FG14560     SCREW,MACH,TRUSS HEAD,M4X6 3 3 3 Q13
5FG14570     SHIM 1 1 1 Q13
5FG14580     SCREW,W/WASHER,M3X6 2 2 2 Q13
5FG14590     SPONGE,DUST BOX 2 2 2 Q13
5FG14600     SHEET 1 1 1 Q13

' 5FG14610     SHEET 2 2 2 Q13
5FG14620     ROLLER,PUNCHER 3 3 3 Q14
5FG14630     CABLE,REGISTRATION SENSOR - - - Q14,QB1P

5FG14640     COVER,REGISTRATION 1 1 1 Q14
5FG14650     HOLDER,SENSOR,UPPER 1 1 1 Q14
5FG14660     HOLDER,SENSOR,LOWER 1 1 1 Q14
5FG14670     PLATE,SENSOR FLAG 1 1 1 Q14

' 5FG14680     COVER,JAM CLEARING 1 1 1 Q14
5FG14690     RACK,SLIDE 1 1 1 Q14
5FG14700     KNOB,JAM CLEARING 1 1 1 Q14

' 5FG14710     PUNCH UNIT,J1 1 1 1 Q14
' 5FG14720     PUNCH UNIT,K1 1 1 1 Q14
' 5FG14730     PUNCH UNIT,G1 1 1 1 Q14
' 5FG14740     PUNCH UNIT,H1 1 1 1 Q14
' 5FG14750     MOTOR,DC - - - Q14,QB2P

5FG14760     CABLE,MOTOR - - - Q14,QB1P
' 5FG14770     PCB UNIT - - - Q14,QB2P
' 5FG14780     PCB UNIT - - - Q14,QB2P

5FG14790     SCREW,MACH,TRUSS HEAD,M3X6 5 5 5 Q14
5FG14800     SCREW,TAPPING,TRUSS HEAD,M3X12 1 1 1 Q14
5FG14810     SCREW,W/WASHER,M3X8 1 1 1 Q14
5FG14820     SCREW,MACH,TRUSS HEAD,M3X5 2 2 2 Q14
5FG14830     SCREW,MACH,TRUSS HEAD,M4X8 1 1 1 Q14
5FG14840     HOLDER,ROLLER,REAR 1 1 1 1 Q32
5FG14850     HOLDER,ROLLER,REAR 2 1 1 1 Q32
57306720     SCREW STEPPED M3 1 1 1 Q11
58002380     SCREW,STEPPED M3 4 4 4 Q14
59904480     PIN,DOWEL 2 2 2 Q30
59916200     WASHER,TOOTHED LOCK 1 1 1 Q01



KYOCERA MITA EUROPE B.V.
Hoeksteen 40, 2132 MS Hoofddorp,
The Netherlands
Phone: (020) 6540000
Home page: http://www.kyoceramita-europe.com
Email: info@kyoceramita-europe.com

KYOCERA MITA NEDERLAND B.V.
Hoeksteen 40, 2132 MS Hoofddorp,
The Netherlands
Phone: (020) 5877200

KYOCERA MITA (UK) LIMITED
8 Beacontree Plaza
Gillette Way,
Reading RG2  0BS UK
Phone: (0118) 931 1500

KYOCERA MITA ITALIA S.P.A.
Via Verdi 89/91 20063 Cernusco sul Naviglio 
(Milano) Italy
Phone: 02-92179 1

S.A. KYOCERA MITA BELGIUM N.V.
Hermesstraat 8A, 1930 Zaventem, Belgium
Phone: (02) 7209270

KYOCERA MITA FRANCE S.A.
Parc les Algorithmes
SAINT AUBIN
91194 GIF-SUR-YVETTE
France
Phone: (01) 69852600

KYOCERA MITA ESPAÑA S.A.
Edificio Mita, Avda. De Manacor Nº2,
Urb. Parque Rozas, Apartado de Correos 76,
28230 Las Rozas, Madrid, Spain
Phone: (91) 631-8392

KYOCERA MITA FINLAND OY
Kirvesmiehenkatu 4, 00810 Helsinki,
Finland
Phone: (09) 478-05200

KYOCERA MITA (SCHWEIZ) AG
Hölzliwisen, Industriestrasse 28,
8604 Volketswil, Switzerland
Phone: (01) 908 4949

KYOCERA MITA DEUTSCHLAND GMBH
Mollsfeld 12 40670 Meerbusch,
Germany
Phone: 02159-918120

KYOCERA MITA GMBH AUSTRIA
Eduard-Kittenberger-Gasse 95,
1230, Wien, Austria
Phone: (01) 86338-0

KYOCERA MITA SVENSKA AB
Siktgatan 2,
162 50 Vällingby, Sweden
Phone: (08) 4719999

KYOCERA MITA DANMARK A/S
Industrivej 11, DK-4632 Bjæverskov,
Denmark
Phone: 56871100

KYOCERA MITA PORTUGAL LDA.
CASCAISTOCK-Armazem nº8,
Rua das Fisgas, Alcoitão,
2765 Estoril, Portugal
Phone: (21) 4602221

KYOCERA MITA SOUTH AFRICA 
(PTY) LTD.
UNIT 3, "Kyalami Crescent,"
Kyalami Business Park,
1685 Midrand, South Africa
Phone: (11) 466-3290

KYOCERA MITA 
AMERICA, INC.
Headquarters:
225 Sand Road, P.O. Box 40008,
Fairfield, New Jersey 07004-0008,
U.S.A.
Phone: (973) 808-8444

KYOCERA MITA AUSTRALIA PTY.
LTD.
Level 3, 6-10 Talavera Road, North Ryde, 
N.S.W. 2113 Australia
Phone: (02) 9888-9999

KYOCERA MITA NEW ZEALAND LTD.
1-3 Parkhead Place,
Albany, Auckland, 
New Zealand
Phone: (09) 415-4517

KYOCERA MITA (THAILAND) CORP.,
LTD.
9/209 Ratchada-Prachachem Road,
Bang Sue, Bangkok 10800, Thailand
Phone: (02) 586-0320

KYOCERA MITA SINGAPORE
PTE LTD.
121 Genting Lane, 3rd Level,
Singapore 349572
Phone: (65) 7418733

KYOCERA MITA HONG KONG
LIMITED
11/F., Mita Centre,
552-566, Castle Peak Road,
Tsuen Wan, New Territories,
Hong Kong
Phone: (852) 24297422

KYOCERA MITA 
CORPORATION
2-28, 1-chome, Tamatsukuri, Chuo-ku
Osaka 540-8585, Japan
Phone: (06) 6764-3555

Printed in Holland

© 2001 KYOCERA MITA CORPORATION

                        is a trademark of Kyocera Corporation

            is a registered trademark of KYOCERA MITA CORPORATION


